
































}°S
19} Ser) ® 31110018y
SaNIONI 3131dWOI Lb

L __6¢ A €l
9z 2

L W Syl 6l



CRANKCASE-DISC VALVE COVER 1975
ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 125 175
1 to 8 420 291 367 Crankease ASS'Yeeeeeerveeesesnnenns 3 1 k.o
3 420 260 390 Ring, Crankcase, Magneto Side...... 1 1 3.0
L k2o 260 L0oO Ring, Crankcase, Clutch Side....... 1 1 3.0
7 L20 230 530 OV BRRE v s sammae soeseniass By SRue i 2 2 -
8 L20 949 900 PEWEL, ToeEEENE . wes sevdini iveitenog o 2 2 =
g L20 230 390 Beal, Magneto Bide...ccieas sssenssan 1 TS 1.T
10 420 230 L21 Seal, Transmission Main Shaft...... 1 1 1.7
1% 420 232 630 Ball Bearing 6203..cecescecnceceees 2 2 3.0
12 L20 232 6Lo Ball Bearing 620M..ceeceencrsnonnen 2 2 2 s
13 L20o 9L5 751 LockwasHer B fillle. ey soiesins i 10 10 -
1k L2o 241 870 Screw, Allen Head M6 X TOueevenenn- 5 5 -
15 L2o 241 820 Screw, Allen Head M6 X 45.......... 5 5 -
16 L20 949 900 Dowel, LoCabing.eeereeecennssnsannn 5 5 -
% L2o 241 920 0il Filler Cap MIO % 1.5.ccsen eswen 1 1 Ok
18 Loo 247 2ko Spacer, Cheln GUBrd. e sesames oo s 3 3 -
19 420 297 330 Chain Guard (For Sprocket 13T Optional D.N.A.
UPO) 236 TBE ] wx o wwmmien & wiws s RS
420 297 331 Chain Guard (For Sprocket 1LT 1 Opt 0.1
NB0 B36 U951 v v venewss aveenai i
L2o 297 332 Chain Guard (For Sprocket 15T Opt 1 0.1
L2036 955 ) 0 vem o moipmmiomn mawis or By
20 k2o 240 035 Screw, Hex. Head M6 X 25.cevesoesans 3 3 -
21 L2p 241 850 Contact Screw Ass'y Neutral i ik 0.1
T GO R it ame st v in SwatdEn o
22 420 230 380 Gasket Ring, Index PlUg....eoevesene 1 1 =
23 420 258 550 Bluhgei,, TNOeTys sl v shmms s saveis X 1 0.1
24 L2pg 239 710 Spring, Index Plunger....c.ceeeeses. 1 1 =
25 k20 2L1 785 Plug, Trnasmission, IndeX.......... 3 1 0.1
26 L20o 650 oko Gaskel RINE..eeeeenereneearareenees 2 2 -
27 Loo 241 781 Plug, Magnetic Draif....ssseesocios 1 1 fred:
28 420 950 1k1 GoBKEt RN <« s sisies v T il -
29 L20 940 580 Screw, Hex. Head M8 X 16 Crankcase 1} i -
PRSI s v anin S er s 6 S a5 fes
30 L20o 230 Lo Seal, Cluteh Side..cieevereensennen- 1 1 Tl
31 420 230 310 0'Ring, Disc Valve COVer...eoueees.. 3 8 1 -
32 - 34 L20 212 032 Disec Valve Cover ASs8"¥..cowesss s ie 1 1 1.5
33 L20 940 510 Serew, Countersunk Slot. Head h U -
ME 3B o s i TR S R e
34 L20 224 oLko BT Paer Pibe. ves voensaist Geveise s i} 1 0.k4
35 koo 230 260 0'Ring, 0il Injection Inlet Port... i) 1 -
36 420 267 TLO Adapter, Carburetor..ceseeeceeesens il 3 0.4
37 420 251 845 Hose Clamp, Carubretor Adaptor..... 1 1 -
38 420 251 820 Hose Clamp Carburetor...es s ceuises 1 ¥ -
39 L20 227 610 Shim 0.5 mm, Transmission Clutch As required -
Stiafh BEEFING. wodxvase wanieinias e s
L2o 227 611 Shim 0.3 mm, Transmission Clutch As required -~

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

Sheft Bearing: vwasass veve el vssonsi

SECTION 1 - PAGE 3

CATALOG NO T35 009 005 FEBRUARY 1975



}o¥Ssen) ® 3110078y

SANIDNI 3137dINOD Ly

L__6¢ ¥4
MNNN 82 €l

L 6 IL v Sh8 6l



CRANKCASE-DISC VALVE COVER 1975
ITEM PART DESCRIPTION T'NT T'HT FRT
NO NUMBER 125 175
39 k2o 227 612 Shim 0.1 mm, Transmission Clutch As required -
Shaft Beariff ... e eseames s yr SR €
Lo L2p 227 520 Shim 0.5 mm, Transmission Main As required -
SHeaft Bearing. ewes veisevs s SR
h2g 227 521 Shim 0.3 mm, Transmission Main As required -
SHaPt BeaPIng e swyieont s saieie
Loo 227 522 Shim 0.1 mm, Transmission Main As reguired -
Shatt Bearing: s iin e so e saes mpmmmms
L1 Lh2o 227 550 Retaining Plate, Transmission 1 1 T
BEEPTITES cor e oxe vimimisvassy IO —— ——
Lo 420 9Lo 315 Screw, Countersunk Slot. Head 5 5 -
ME: T FBovsvinen wm seswinien sasiedey o Seves
43 hoo 2h1 775 Screvw, Kick Starter BLop.ies e« ivies 1 Y 0.1
L L20 840 535 Stud M8 X L, Cylinder Base........ 4 4 -
L5 L2o 2Lh2 580 Nlut M8, Cylinder Base (Only For - 4 —
Engine Type 174 up Engine Serial No
B OBO N vimions e, pimimzasasess T — -
hoo 242 585 Nut M8, Cylinder Base (for All l - =
Engines Types 124 and For Engine
Type 174, Serial No. 61,070 And
BUOVSw as @Giaaes vesaeasah Sanee o s
L6 h2p 291 L7l Gasket Set.veecevavennnens - 1 - =
420 291 LT6 Gasket Bel..rsew ca sommeas s S - 1 -
L7 T34 003 008 Engine Complete Without: Electronic 1 - a5
Box, Magneto Ass'y, Carburetor &
LevBT S en e sonwie S BNERE i
734 003 009 Engine Complete Without: Electronic - 1. 0.5
Box, Magneto Ass'y, Carburetor &
St = e e S IR
L8 TLT 020 000 Loctite NO 27l.esereecnssroaananns As required -

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION 1 - PAGE 5

CATALOG NO T35 009 005 FEBRUARY 1975



@ 3111007 9F
S3INIONI 13TdNOD S

e 8 4 ¢z
_

vmmmﬁm mﬁw mmwm 8l m

i
L ] —
I
( [}
!
[
N I .
A ) e
7 I L)
i
i
: =

¢k L Ob

Il

19S
}oysey

_
124




CRANKCASE-DISC VALVE COVER 1975
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
1 to 4 420 291 482 Crankcase ASS'Yeeeeereasasecenansnns i 4.0
3 420 260 Loo Ring, Crankcase, Clutch Side........ 1 3.0
h 420 949 90O Doiel, TOCEARE e wewarsmn o was@mees 2 =
5 L20 230 k20 Senl., MRS Bl cv vt as vawaiss s I 1.9
6 420 230 Leoi Seal, Transmission Main Shatt....... il L.
T L20 232 630 Ball Beaping B6203scu sejwanas snasamn 2 3.0
8 420 232 640 Ball Bearing 6204....... I emrtu T 2 3.0
9 420 9Ls 751 LockWasher 6 IM.veeeoeeeeasennnansos 10 -
10 L2o 241 870 Screw, Allen Head M6 X TO.vewrvouons 5 -
yiai L2o 241 820 Serew, Allen Head M6 X US..cvivuian. 5 -
12 - 420 949 900  Dowel, LoOCAtiNg....eeeeewen. R— 5 =
13 420 241 920  0il Filler Cap M18 X 1.5.cc.eeeece.. 1 0.1
1k Loo 2Lkt 240 Spacer, Chain Guard.:ec:eeveess s L 3 -
15 L20 297 330 Chain Guard (For Sprocket 13T Opt B Nowilia
LoD 236 950 ) e piscn eonprmimomimimie sismimionin s
k20 297 331 Chain Guard (For Sprocket 14T Opt Do Nuwils
UDE P B50N st esiessims, wmmeses d o
L20 297 332 Chain Guard (For Sprocket 15T 1 0.1
an 2AE PR e as v wevs Ve wEEEe o o
16 420 9hks5 751 ToRKETHar B Millvan o mineiass s os i 3 -
17 hoo 240 035 Screw, Hex. Head M6 X 25.c.evevrcnnn 3 -
18 L20 241 850 Contact Screw Ass'y, Neutral 7 @1
T La bR o e s e fom SRS 26 RS
19 L20 230 380 fusket Ring, INdex PLUB.iweos svies on i -
20 L20 258 550 PIitiger, InfeRcswan s seivem 5 vaeiine 1 0.1
21 420 239 T10 Spring, Index PLunger. sisveses sasenes 1 -
o2 L2o 241 785 Plug, Transmission, IndeX.....eooe... 1 0.1
23 L20 650 0LO Gasket Ring:..csceoeens e B N S % -
2L L2o 241 781 Plug:, Magnetie DPEIT. we s o s 7. 0.1
25 420 950 1k41 Gasket: RING e v ss s R ———— 1 =
26 420 9Lp 580 Screw, Hex. Head M8 X 16, Crankcase T =
TIPEE . s soviemimras smisiian o SeiiEieg dmEeE
27 L20 230 530 BRI s s e TSR Boan el s s 2 =
28 420 230 L21 Beal, Clutch Sideseassis i doiemmn mme 1 1.5
29 L20 230 310 _ O'Ring, Disc Valve COVer........--.. 3l -
30 - 31 k420 212 037 Disc Valve Cover ASS'Y¥.veseornosono-s 1 15
31 L20 224 gko DI EENRED: TUBB . o v swo smes siosmed oo 1 0.L
32 k20 940 510 Screw, Countersunk Slot. L -
ME X B svens 0 s st o SR ae s
33 L20 230 260 0'Ring, 0il Injection Inlet Port.. g -
3k Lo 267 Tho Adapter; Carburetor. .. ivssis se i mom- B 0.4
35 L2o 251 845 Hose Clamp, Carburetor Adaptor...... i -
36 k2o 251 820 Hose Clamp, Carburetor....cveeeecee.. i -
37 L2p 227 610 Shim 0.5 mm, Transmission Clutch AR =
SHATE BERTINE. wiwewes v wwm s s
Loo 227 €11 Shim 0.3 mm, Transmission Clutch AR =
Shaft Bearing. - veevse § DS SRR

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION 1 - PAGE 7

CATALOG NO 735 009 005 FEBRUARY 1975



21 22 24

0

25 27192

©

45 COMPLETE ENGINES
46 LOCTITE (®















CRANKSHAFT - PISTON - CYLINDER HEAD 1975

ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 125 175
1 =2 420291 510 Crankshafl ASS"W. covwwin os comeais o 1 = 3.5
L20 291 516 EFEREEHETE A8ETY . wecwves gy dolieiEk s - 1 3.5
2 420 227 510 PEEREE BBE v samenat adiosiss Geiises é 1 1 0.1
3 Loo 224 020 Plate, 0il Guide........ o ey 1 - 3.6
420 224 025 Plate, 01l GUIid€..reennarcneennnns — i 3.6
U L2o 24T 250 Spacer, Crankshaft, Magneto Side p 1 3.6
20T Mlew e somemmmias soeossaRAT A% e
5 420 94L LT0 Shim 0.2 mm, Crankshaft, Magneto As required -
BLTE: swmwnms sesevies sauaebi cossme
L2o ollL LT71 Shim 0.3 mm, Crankshaft, Magneto As required -
Sides cwsh s v siv e R
L2o 9LL L72 Shim 0.5 mm, Crankshaft, Magneto As required -
S U N aik
L2o gLl 473 Shim 1.0 mm, Crankshaft, Magneto As required -
s e e
L2o oL L7k Shim 0.1 mm, Crankshaft, Magneto As reguired -
BiBBsy vn vnewess soveess e Tasai e s
6 420 232 760 Ball Bearing 6205, Crankshaft, 1 1 3.6
Magneto S1AC.ieueceseesnveannasanan
T L20 230 530 0'Ring (For Crankshaft With 1 . 619
Countersunk Crank Pin)..eevevesee.
8 420 242 570 Hex. Nut M16 X 1.5, Crankshaft, ui 1 0.1
Meagtieto SEdeveuasew ie vaisdias soesses
9 L20 234 920 Gear 9T, 0il Pump Pinion (Steel 1 ;| 0.4

Part, Pressed Into Crankshaft
Engine Type 124: up to engine Se-
rial No. 55317 Engine Type 17L: u
to Engine Serial No: 62521........
L2o 234 922 Gear 9T, 0il Pump Pinion (Polyamid i3 1 0.4
Part, Screwed Into Crankshaft
Engine Type 12L: Engine Serial No.
55318 And Above Engine Type 1TL:
Engine Type 1TY4: Engine Serial No.

62522 And ABOVE...w... ST ———
10 420 232 750 Ball Bearing 3205, Double Row 1 1 3.6
Crankshaft, Clutch Side..cececaass
11 Loo 247 215 Spacer; Dise Valve.veses cesansnees 1 1 1
12 L2o 224 015 Dide TRl vessvesin 55 0emin se mmnmeme s 1 1 1.5
13 420 291 590 Drive Gear With Clutch Drum Ass'y i} 50 0.7
(Replace Only Drive Gear With
Clutch Drum Ass'y, See Also Section
8 Papr 11 08 b owws sossmes wsmsms v
14 Loo 2Lk2 610 Nut M18 X 1.5, Crankshaft, Clutch 1 1 Q.7
BT AR s nzas we wersedn SveiEEE 8 b e 1 1 0.7
15 L20 2L6 o011 Key, Woodruff, Crankshaft, Magneto 1 - -
BLER: 50755 s shermpe s g s mrinmrgn ISRk
16 L2p 246 570 Key, Woodruff, Crankshaft, Clutch 1 3 -
BAAB, wwmoiwias wwomswwsEs SRR w
CAN-AM, MOTORCYCLES SECTION 1 - PAGE 13

SPARE PARTS CATALOG CATALOG NO 735 009 005 FEBRUARY 1975






CRANKSHAFT - PISTON - CYLINDER HEAD 1975

ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 125 175
17 L2o 932 9oL Needle Bearing, Piston Pin........ 1 1 0.7
18 to 20 420 291 520 Piston Ass‘'y, W/2 Rings 54.0 Dia. 1 = 0T
Bl seam s an DRGEREEE e e ER i 5
L20 291 521 Piston Ass'y, w/2 Rings 54.25 Dia. 1 - D.N.A.
18T OVErS1Z8es u is svvon s sreme 70
k2o 291 522 Piston Ass'Y, w/2 Rings 54.5 Dia. 3 = D.N.A.
2506 QR <o el — SO
Lo 291 523 Piston Ass'y, w/2 Rings 54.75 Dia. % - D.N.A.
PG OVEPBIEE v v weviais dre el s
L2o 291 530 Piston Ass'y, w/2 Rings 62.0 Dia. - 1. 0.7
R vevivedn sRERAGE o SRS Gale e
L20 291 531 Piston Ass'y, w/2 Rings 62.25 Dia. - 1 D.N.A.
Tet OVErail s, ,oeemmn e s ssessimg
L2p 291 532 Piston Ass'y, w/2 Rings 62.5 Dia. - i D.N.A.
20l OVETEL T wwivsrvam oo wieise @l e
420 291 533 Piston Ass'y, w/2 Rings 62.75 Dia. - i) D.N.A.
3rd Oversize..... T S L
19 k2o 215 110 L-Trapez Ring 54.0 Dia. Std....... 1 - 0.7
L2p 215 111 L-Trapez Ring 54.25 Dia. 1lst Over- 3] - D.N.A.
STBEGE: 5% ammie g o rom g i WA (R
g 215 112 I-Trapez Ring 54.5 Dia. 2nd Over- 1 = DNk
BT o vror v SN SRR SR PR 3
L2o 215 113 L-Trapez Ring 54.75 Dia. 3rd Over- 1 - D.N.A.
BI 0B e Saraiang v e R e a0 SaEn
L20 215 120 L-Trapez Ring 62.0 Dia. Std....... = 1 0.7
Lh20 215 121 L-Trapez Ring 62.25 Dia. lst Over- = T D.N.A.
SRS SIS G mmeaen asem e 0 RO
420 215 122 L-Trapez Ring 62.5 Dia. 2nd Over- = 1 D.N.A.
T S
L2p 215 123 L-Trapez Ring 62.75 Dia. 3rd Over- = 1 D.N.A.
B e o SHSEEE o8 EeeRis i e
20 L20 915 650 Rectangular Ring 54.0 Dia. Std.... 1 - 0L T
420 915 651 Rectangular Ring 5L.25 Dia. 1lst i = D.N.A.
DO BT O Eii s e e s s
L20 915 652 Rectangular Ring 54.5 Dial 2nd 1 - D lads
OV BY R s wvommon wom sowsmisseies sreraieiwati w5 5
L20 915 653 Rectangular Ring SU4.T75 Dia. 3rd 1 i D.N.A.
OVersize. .veeess PSR et SoEEs e i
420 215 135 Rectangular Ring 62.0 Dia. Std.... - 5! 0T
L2o 215 136 Rectangular Ring 62.5 Dia. lst - 1 D.N.A.
OVErSlZ€esensnnsassaanns ¢ R TR
L2o 215 137 Rectangular Ring 62.5 Dia. 2nd - il D.N.A.
OVETELTE, e v smniwte ai srw T e
L2o 215 138 Rectangular Ring 62.75 Dia. 3rd = 1 D.N.A.
AVBPEI Tl cw e sawvid i B e ae s aies
21 L20 916 310 B atEl PR e soneuis woiv eial s . 1 - BT
CAN-AM* MOTORCYCLES SECTION 1 - PAGE 15

SPARE PARTS CATALOG CATALOG NO 735 009 005 FEBRUARY 1975






CRANKSHAFT — PISTON - CYLTNDER HEAD 1975
ITEM PART DESCRIPTION T'INT T'NT FRT
NO NUMBER 123 L5
21 420 916 220 PABEOm. Bt ame smmmn: sxomammon. &6 swe . - 58 QLT
22 L20 945 735 Civelip, PiSton Piflvevenes oe e 2 2 0.7
23 420 230 280 Gasket, CYLINAeT Bage.. e v vaeis i T 0.6
2k Loo 213 588 Cylinder w/Sleeve ASS'Yeeeesaeaans 1 - 0.6
L2o 213 617 Cylinder w/Sleeve Ass'y (up to - 1 0.6
Engine Serial No. 61,069).........
L20 213 618 Cylinder w/Sleeve Ass'y (Engine - 1 0.6
Serial No. 61,070 And Above)......
26 420 241 890 Stud MT X 33.5, Cylinder Head..... 6 6 0.5
ar L20 230 360 Shim, Cylinder Head..... e SRaE AR - -
L20 230 365 Shim, Cylinder Head...eeessees S - AR -
28 L20 213 590 Cylinder Head St. Compression 1 = 0.5
Batden 13:1560 mameai s smmeminn o
420 213 595 Cylinder Head, High Compre551on Opt - D.N.A.
Type 128 Ration 15.1x e covimmmn so s
420 213 620 Cylinder Head, Std. Compression - 1 0.5
Retron I3Llvas ou eosmney i &4 i
420 213 625 Cylinder Head, High Compression - Opt D.N.A
Type ITh Ratio 15.1csceesasnoses oo
29 420 227 570 Washer 7.4 mm, Cylinder Head Nut.. 6 6 =
30 L2g 2h2 590 Hex. Nut M7, Cylinder Head..eeo... 6 6 -
31 420 230 500 Gasket, Cylinder Head Plug........ 5 1 Bl
32 k2o 241 880 Plug M1L4 X 1.25, Cylinder Head.... = il 0.1
33 L2o 273 685 Exlistist Bopket ASE'Foosieeesas e 1 1 0.5
3L L2o 240 070 Cylinder Screw M8 X 20, Exhaust 2 2 -
SoCket s sy e aevaaas v 5 ST S maye
36 L20 213 570 Cylinder SleeVe...e.ecsseceeenannns 1 - D.N.A
L2p 213 600 Cylinder SleevVe...:cw-vens L — = 1 D.N.A
3T L2o 291 51k Crankshaft Repair Kit For Crank- ik 1 D.N.A
shaft With Steel Gear 9T, 0il Pump
Pinion 420 234 920 Pressed In
(Thrust Washer 0.6 mm)....... A 5
Engine Type 12L4: Up To Engine Se-
rial No. 55317.
Engine Type 1T4: Up To Engine Se-
rigl W0, BORPL. ,mwy me sommommn msmms
N L20 291 519 Crankshaft Repair Kit For Crank- 1 2 D.N.A
shaft With Polyamid Gear 9T, 0il
Pump Pinion 420 234 922 Screwed in
(Thrust Washers 1.0 mMM)eeeeseeaeas
Fngine Type 124: Engine Serial No.
55318 And Above
Engine Type 1T7L: Engine Serial No.
BI522 BHE ABEWE o vawswm o pemsmms oo
38 734 011 006 Damper Rubber, Cyllnder ........... 1 1 0.1
734 011 003 Damper Rubber, Cylinder......e.... 12 12 01

39 TLT 020 000 Loctite 27 1lvass

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

CATALOG NO T35

As required -

SECTION 1 - PAGE 17
009 005 FEBRUARY 1975






CRANKSHAFT - PISTONS - CYLINDER HEAD 1975

ITEM PART DESCRIPTION T'NT FRT
N0 NUMBER 250
1 -2 L20 291 Loo CrankEhatt: BEs yuws svewven a5 sben aw ma i 3.5
2 k2o 227 510 Filler (8l sonwvis ansaveis S R e e 12 0.1
3 420 224 o027 Plate, 01l GUIA€..cveeeeocnennscnnnnas 1] 3.6
L 420 gl 582 Shim 0.3 mm, Crankshaft, Magneto Side. AR -
L2o 94k 583 Shim 0.1 mm, Crankshaft, Magneto Side. AR -
L2g gy 586 Shim 0.2 mm, Crankshaft, Magneto Side. AR -
5 420 232 780 Ball Bearing 6206, Crankshaft, Magneto i 3.6
SEAE: wvpeans v s EEE P ER A S RA ek ke .
6 420 9Lh2 220 Hex. Nut M18 X 1.5 Crankshaft, Magneto 1 Divl
BLlAB sc ronwm o s . e e
s L20 230 530 0'Ring (For Crankshaft With Counter- 1 8§
SURE CFEHE. PI] e vave wson ewmises e sios o
8 L2g 234 922 GEay OT, 011 Putp Pindon.ceees ie sesess 1 0.4
9 L2 232 750 Ball Bearing 3205, Double Row, Crank- 1 3.6
shHaPt, Clnteh Bideoisns ansensh s Daian s
10 Loo 24T 215 Spacer, Disc Valve (For Disc Valve 1 -
With Inner Diameter of 31.9 mm up to
Engine Serial No. 71,940, See Note)...
N L20 247 290 Spacer, Disc Valve (For Disc Valve 1 L5
With Inner Diameter of 30.0 mm For
Serial No. 72,857 And Above See Note).
T 420 224 015 Disc Valve (For Spacer, Disc Valve 1 1.5
With Diameter at The Bottom of the
Teeth of 31.7 mm up to Engine Serial
No. 71,940 See Note)eeweeereeenenennns
N L20 224 100 Disc Valve (For Spacer, Disc Valve i 1.5
With Diameter at The Bottom of The
Teeth of 29.5 mm For Serial No. 72,857
fnd Above: See Note): cvoiveen sismmnes dane
1 420 291 597 Drive Gear With Clutch Drum Ass'y (Re- ok 0T

place Only Drive Gear With Clutch Drum
Ass'y, See Section 2 Page 15 Items 4).

15 420 242 610 Nut M18 X 1.5, Crankshaft, Clutch Side 1 0.7
14 Loo 246 011 Key, Woodruff, Cranksjaft, Magneto i -
STAS . e eweRET v S eaiEs savaies o
15 420 246 570 Key, Woodruff, Crankshaft, Clutch Side 1 -
16 420 932 9oL Needle Bearing, Piston Pin.....eeeuee. 1l g5
17 to 19 420 291 505 Piston A4ss'y, w/Rings TL.0 Dia., Std.. 1 0T
L20 291 506 Piston Ass'y, w/Rings T4.25 Dia., 1st 1 D.N.A.
DOPERET RS e priaease @ Wk WRoRERR B
L20 291 507 Piston Ass'y, w/Rings TL.5 Dia., 2nd 1 D.N.A.
BEREEEE vt as wravienldn 3 wariass v ees oG s
h20 291 508 Piston Ass'y, w/Rings TL4.75 Dia. 3rd 1 D.N.A.
Ve S L @eiinsas Ve e e smm e o e
18 L20 215 145 L-Trapez Ring 74.0 Dia., Std.....u..-. 1 0.7
420 215 146 L-Trapez Ring TL.25 Dia., lst Oversize T DN
CAN-AM, MOTORCYCLES SECTION 1 - PAGE 19

SPARE PARTS CATALOG CATALOG NO T35 009 005 FEBRUARY 1975






CRANKSHAFT - PISTONS - CYLINDER HEAD 1975
ITEM PART DESCRIPTION T'NT FRT
O NUMBER 250
18 b20 215 147 L-Trapez Ring Th.5 Dia., 2nd Oversize. 1 D.N.A.
L2p 215 1L8 L-Trapez Ring T4.75 Dia., 3rd Oversize 1 D.N.A.
19 420 215 155 Rectangular Ring TL.0 Dia., Std....... 1 0.7
L2p 215 156 Rectangular Ring TL4.25 Dia., lst Over- 1 D.N.A
B BB e s swieeen e VAR fa R R 5 Seee
koo 215 15T Rectangular Ring Th.5 Dia., 2nd Over- 1 D.N.A
BIRO R e SRR G S e S G
420 215 158 Rectangular Ring TL.T5 Dia., 3rd Over- 1 D.N.A
BB o o menion s mtma e s R S R S VR
20 L2o 916 185 PRObOr PAL . seommms v s o seiatesss s il 0L
21 L20 9Ls 735 CRrETTs, Pieton Pl vuwases vosaies dea 2 0T
22 420 230 550 Gasket, Cylinder Base.-ssiceis wesosess 3 0.6
23 koo 213 705 Cylinder w/Sleeve ASS'¥u.veeeeesansnnn 1 0.6
24 L2o 8Lo 610 Stud M8 X 49, Cylinder Head.....esoe.. 2 0.5
25 Lh2p 230 560 Shim, Cylinder Head. .. ess s seansas AR -
26 L2o 213 710 Cylinder Hesd, SBH.csss comsnes ovweesi s 1 0.5
27 L2o 250 311 Washer 8.4 mm, Cylinder Head Nut...... 6 -
28 L2o 8L2 130 Hex, Nut M8, Cylinder Head.....eovee.. 6 -
29 420 230 500 Gasket, Cylinder Head Plug...:.eeeeea. 1 GLE
30 L2p 241 880 Plug Milk X 1.25, Cylinder Heal........ 1 4 1
31 L2o 830 270 Gasket, Exhaust SoCKEbL.-veeeeenconcnas 1 0.5
32 L20 273 695 Exhaust Socket AS8'Y.eeesensanenns se e 1. 0.5
33 L2o 945 752 Loekuasher B Ml e es oo sessmen s e o 2 =
3l L20 240 080 Cylinder Screw M8 X 25, Exhaust Socket 2 =
35 420 213 690 Gy linder BESETE v s swvvi sdeaes o 1 D.N.A
36 Loo 291 Lok Crafnkshaft Repair Kite veoesves sessnes i 1 D.N.A
37 734 011 Q02 Damper Rubber, Cylinder Head Sides)... 8 5 1%
734 011 003 Damper Rubber (Cylinder).....eceeccees 1k 0.1
734 011 OOk Damper Rubber, Cylinder Head (Rear)... 1 T
T34 011 005 Damper Rubber, Cylinder Head (Front).. 1 0.1
38 747 020 000 Loetite BTl enswee wewvins 4% eaieEs » Wy AR -
NOTE : Spacer 420 247 290 & Disc Valve

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

420 224 100 Used This Parts on Serial
No. T2, 857 And Above and Engine Se-
rial No.

71,941 - 9kLs 72,000 - 001 T.102 — 110
71,947 -~ 951 72,003 - 016 72,112 -~ 135
71,953 - 965 72,018 - 021 72,137 - 1k43
71,967 - 976 72,023 - 029 72,147 - 151

71,978 - 98k 72,031 - 048 72,153 - 167

71,986 - 992 72,050 - 058 72,169 - 174
71,994 - 999 72,060 - 063 72,176 — 188
72,065 - 072 72,190 - 196

72,075 - 081 72,198 - 207

72,083 - 72,209 - 229
72,085 - 093 12,891 = 2
72,095 - 099 72,243 - 255

72,257 - 259

SECTION 1 - PAGE 21
CATALOG NO 735 009 005 FEBRUARY 1975


















MAGNETO COVER - CLUTCH COVER - OIL PUMP 1975
ITEM PART DESCRIPTION T'NT T'NT FRT
jife} NUMBER 125 LTS5
5 Log 212 052 Magneto CoOver....ceu... ) e i i 0L
2 L2o 241 761 Cylinder Screw M6 X 50. e cvsesos o 2 2 =
3 L2p 2L1 821 Cylinder SEFeir ME X U500 sevvuns o 2 2 =
i L2o 241 800 PLiigs, N puSEiEnt o aevie i se e ion 6 3 3 =
g5 w L2p 212 OuT Clutch Cover ASB "Wiissvenss soien o i 1 0.h4
15 " " "
6 L20 949 030 Brive Pin 3 % Biciiirenones crsanss 1 1 =
g Loo 259 619 Cam Ass'y, Clutch RelaSe..veeenon. 1 1 .05
8 L2p 259 630 Plate, Clutch Adjustment Locking.. I 1 0.5
9 L2o 241 791 Screw M8 X 15, Clutch Adjustment.. ) 1 =
10 L2o 241 795 Screw M4 X 6, Clutch Adjustment... il iL =
il h20 239 660 Spring, Clutch Cam Retaining...... : 1 0.5
12 L2o 945 750 Lockwasher 5 mm (up to Engine 3 3 =
Serial No. 52385 Only).eereencernns
13 L2o 240 560 Screw, Slot: Head M5 X 12.cewes iow 3 1 =
1L L2o 239 630 Spring, Clutch Cam Return......... ) i 0.5
15 L20 256 040 Valve Ass'y, 0il Pump Check....... 2 2 0.k
16 L20 230 350 Sedl., Kiek Start Bhaftes oeseees oas il e -
17 L20 230 370 O'Ring, 0il Pump Mounting Flange.. 1 T -
18 L20 291 430 OEL. Pump As8 wais i e mmen smmmmonn s 5 - 0.5
Loo 291 k32 01l Pump ASS'Yeeeeereeceonneeanons - o 0.5
19 L2o 240 760 Screw, Slot. Head M5 X 16..vveuae. il 1 -
20 420 2Lko 975 Screw, Slot. Head M5 X 28......... 1 1 -
&1 420 927 945 WHSHEY 6.0 8. wovvvas vivedss oo ivis 1 1 -
22 L2o 234 932 Gy, 031 Pllp: Ul someros vedoms 1 1 0.4
23 Loo 8h2 oho Hex. Nut M6, Oil Pump Gear........ 1 1 0.2
2l 420 227 500 Gasket, 01l BanjO..eieececeeerenss 6 6 0.2
25 420 256 020 152N Lo N e 3 & 0:3
26 L20 241 830 Bolli, BamiiD.e. se e ooesss b 3 3 0.2
27 420 830 890 Gasket, Clutch Cover Screw........ 2 2 -
28 Loo 241 761 Screw, Allen Head, M6 X 50........ 1 1 -
29 L2o 241 811 Screw, Allen Head, M6 X 35....v... Ly i -
30 L20 241 816 Screw, Allen Head, M6 X 40........ 3 3 -
2. 420 830 890 Gasket, 0il Level PlUZ...erenecnn. % 1 -
32 L20 840 370 Plug, 011 Level..eoererranoesnnsss 3 15 -
33 L20 256 032 011 Line SB0 Ml e oo s s ee iow e s i 1 0.3
3L L20 256 031 DAL Titis OO fileses o comenis evesie 2 2 0.3
35 420 297 3LO Nipple, Shlit BAG: iv venonen snveses 3] 1 0.1
36 L20 212 060 CAT PUE UoVels sewes sonsiinaasissse 1 1 0.1
37 L20o 241 8Ll Serew, Allen Head, M5 X 12........ 3 3 -
38 T4l 005 002 0il Pump Cable Adjuster......o..... 3 i ol
39 TLT 020 000 LoBEE o8 Bl L s sommwins swabicsiss s v As required =

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION 1 - PAGE 27

CATALOG NO 735 009 005 FEBRUARY 1975






MAGNETO COVER - CLUTCH COVER - OIL PUMP 1975
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
0l L2o 212 052 Maoheto QOMer vuvs vsvedns vasa soe ne 1 BT
2 L2p 241 761 Cylinder Screw M6 X 50...vavcraoas 2 -
3 L2o 241 821 Cylinder Screw M6 X 45....cvvvnsn. 2 -
I 420 241 800 Plug, AQJUSTUENE e o some s comn was 7 -
5 - Lop 212 oht Clubtel Dover A8 F v we weii wo seiies il 0.4
15 i n "
6 L2o 949 030 DEiye Pt B B Bovias on sawewss v 1 =
7 420 259 619 Cam Ass'y, Clutch Release€......... 1 0.5
8 L2o 259 630 Plate, Clutch Adjustment Locking.. 1 0.5
9 h2o 241 791 Screw M8 X 15, Clutch Adjustment.. 1 -
10 L2o 241 795 Screw ML X 6, Clutch Adjustment... 5 -
11 L20 239 660 Spring, Clutch Cam Retaining...... 1 0.5
13 420 240 560 Screw, Slot. Head M5 X 12..cevens. i =
1k L20 239 630 Spring, Clutch Cam Return......... al 8.5
15 L2o 256 oko Valve Ass'y, 0il Pump Check....... 2 0.4
16 L20 230 350 Seal, Kick Start Shaft....veeeonen 1 -
B k2o 230 370 O0'Ring, 0il Pump Mounting Flange.. 1 -
18 L2o 291 L433 DL Pomp. KBS o scas issusimes seymes i 0.5.
19 h20 9L4S 750 Lockwasher™ 5 il ves sassiies s o 2 -
20 L20o 240 T60 Serew, Slot Head, M5 X 16.cvcv.ee.. i -
21 L2o 240 975 Screw, Slot Head, M5 X 28....0..... 1 -
22 L20 927 945 Washer 6.2 MM, veesneesnnosononasse 1 -
23 L2o 234 932 Gear, 0il Pump, 34T..cceeeevennnnn i 0.4
2k Lop 842 oko Hex. Nut M6, 0il Pump Gear........ i 0.2
25 L20 227 500 Gasket, 0Ll BEliJf. c. oesen oosaiss oo 6 0.2
26 k20 256 020 BT O sm s S Wi an SEaaien 3 0.3
27 420 241 830 BOlEL SBERGE cnmsmien sl sodases 2 0.2
28 420 830 890 Gasket, Clutch Cover Screw........ 2 -
29 L20 241 761 Screw, Allen Head, M6 X 50........ 3 =
30 L2o 241 811 Screw, Allen Head, M6 X 35.c.v..-. L -
21 420 241 816 Screw, Allen Head, M6 X L40........ 3 -
32 L20 830 890 Gasket, 01) IEvel PIHE.. ses e aos 1 o
33 420 840 370 Blige, OF) Do vean e woiesise i 1 -
3l L20 241 800 PAug; Adjustient. e ownse iwaesni ias 2 -
35 420 256 032 il Life 560 Maessnmess ie v nmmens 1 0.3
36 420 256 031 011 Line 90 MMeueereneoeennomenens 2 0.3
37 k2o 297 3k4o Nipple, Split End...... o e il 0.1
38 Lz2o 212 060 01l PUMD COVET+eenreesasesans SE— 3 )30
39 421 241 841 Screw, Allen Head, M5 X 12........ 3 -
Lo 741 005 002 0il Pump Cable AdjuUSter....eeecese. i 0.1
41 74T 020 000 THEEIEE BT vw saesiis 65395 o0 sens AR -

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION 1 - PAGE 29

CATALOG NO T35 009 005 FEBRUARY 1975


















TRANSMISSION 1975

ITEM PART DESCRIPTION T'NT TYNT FRT
NO NUMBER 125 175
1 L2o 237 Loo Clubeh Shafts 10T e 555 s siesiam se e il 1 3.2
2 k2o 232 665 Needle Bearing, Clutch Shaft...... 2 2 -
3 Loo 234 885 Gear 6th, Clutch Shaft, 22T....... T 1. 3.8
L Lop 227 L70 Thrust Washer, Clutch Shaft....... L i -
5 420 245 3ho Snapring, Glifch SHaThees cavaaen i A iE =
6 420 234 84T Gear 3rd/Lbth, Cluteh Shaft, 16/19T 1 1 3.2
T L20 227 Lho Thrust Washer, Clutch Shaft....... 1 dl =
8 L2o 232 660 Needle Bearing, Clutch Shaft...... 2 2 =
9 L2o 234 865 Gear 5th, Clutch Shaft, 21T....... 1 1 3.2
10 k2o 234 825 Gear 2nd, Clutch Shaft, 13T....... 1 1 3.2
11 420 237 k415 MaTi SHATE. o seammm s s i i 1 s
12 L20 232 T4O Needle Bearing, Main Shaft........ 6 6 -
13 L2o 234 815 Gear 2nd, Main Shaft, 30T......... 1 1 2
1L Loo 227 Lé0 Thrust Washer, Main Shaft......... 3 3 -
15 Loo 234 87T Gear 5th, Main Shaft, 23T......... 1 1 32
16 k20 234 855 Gear Lth, Main Shaft, 25T......... i 1 3.2
17 420 234 835 Gear 3rd, Mair Shaft, 27T wes ees s 1 1 g e
18 L20 234 897 Geay' 6th, Maifl Shafb, 21T, es weces 1% i 32
19 L20 oLk LE6 Thrust Washer, Main Shaft......... 1 1 =
20 L20 234 805 Geay lIst, Main Bhaft, IUT..seeeven il i 3:8
21 L2o 227 430 Thrust Washer, Main Shaft......... il i -
22 420 230 L0O O'Ring, Main Shaft....vevevenenan. Al 3 -
23 h2o 2L7 225 Spacer, SprocKeb....eceresrencannn 1 1 0.2
24 420 236 952 Sprocket, 15T (Used With Chain Opt 1 0.2
Guard U200 POT B cwwwen e eaies v
U20 236 951 Sprocket, 14T (Used With Chain 1 Opt 0.2
Gussd Ma0 BOT 331 )< vuven v veiavios §
L20 236 950 Sprocket, 13T (Used With Chain Optional N.N.A.
Guard 420 297 330)....... I
25 L2o 245 320 Washer, Main Shaft Locking........ af 1 g2
26 L2o 242 600 Hex. Nut M16 X 1.5, Main Shaft.... 1 1 -
o d 420 258 540 Pifi, BHIT Tork BuldB. veves oo vovens 2 2 3.0
28 420 258 535 Fetk, BHIPEIAE S5-6: vvvvwns os vaveis 1 1 3.2
29 L20 258 525 Fovdk ., BEATEInE Bl o covies o5 svvans 1 1 =
30 L20 258 515 Fork, SHIfting 1= vi so it as sogems i § 1 3.2
31 L20 L27 070 Thrust Washer, Transmission Actua- 1 T -
ting Lever...... Ay e ST R
32 L2o 239 6LO Spring, Transmission Actuating i 1 2.2
S5 o S v i s
33 L2o 258 575 Lever, Transmission Actuating..... 1 T 3.2
34 k2o 258 507 BETT BBE Y ria sw s BRVER O e i 1 3.2
35 L2g 239 650 Sorini:: Powles of 55iesh.ei semesiams s 1 1 3.2
36 L2o 245 330 Snapring MLO X Jiviveersosoannanns gt 3 -
3T L20 241 805 Screw, Pawl Positloflifg..ceesscsvs 1 1 3.2
38 420 2L2 270 Hex. Nut M12 X 1, Pawl Positioning 1 I -
TR T T o v iy svoneiies e @i s i e o
CAN-AM, MOTORCYCLES SECTION 2 - PAGE 3

SPARE PARTS CATALOG CATALOG NO T35 009 005 FEBRUARY 1975












TRANSMISSION 1975
ITEM PART DESCRIPTION T'NT FRT
O NUMBER 250
1 N 420 237 Lko CLEE BhaTty T1Te ok st nmmems 1 3.2
2 koo 232 795 Needle Bearing Ass'y, Clutch Shaft 2 -
3 L20 235 080 Gear 4th, Clutch Shaft, 21T....... L 3.2
N 420 227 L75 Thrust Washer, Clutch Shaft....... 1 =
5 L2o 245 340 SHEpPifig, BIUbeh Shafb. cowes s veis 1 =
6 L20 235 060 Gear 3rd, Clutch Shaft, 18T....... 1 3.2
T Lz2p 227 LhLo Thrust Washer, Clutch Shaft....... 1 =
8 L2p 232 790 Needle Bearing, Clutch Shaft...... 1 -
9 420 235 100 Gear 5th, Cluteh Shaft, 23T....... 1 3.2
10 N L20 235 oko Gear 2nd, Clutch Shaft, 16T....... 1 3P
11 k20 237 Ls0 MBATE SRETE. cowoman sonmsms sowraes o 1 2.0
12 L20 232 800 Needle Bearing, Main Shaft........ 2 =
13 420 232 TLO Needle Bearing, Main Shaft........ 2 =
14 N L20o 235 050 Gear 2nd, Main Shaft, 28T......... 1 3.2
15 L20 227 L6S Thrust Washer, Main Shaft......... 3 -
16 k2o 245 3h0 Snapring, Main Shaft..c.veevernns.. 3 -
25 420 235 110 Gear 5th, Main Shaft, 21T......... 1] 3.2
18 420 235 070 Gegr 3rd, Main SHaft, 25T.u.: ceise i 22
19 L20 235 090 Gear Uth, Main Shaft, 23T...veees i B
20 L2o okL Lé6 Thrust Washer, Main Shaft......... 1 -
21 420 232 790 Needle Bearing, Main Shaft........ E =
22 N 420 235 030 Gear 1st, Main Shaft, 32T..e.en... 3 32
23 L20 227 k30 Thrust Washer, Main Shaft......... it =
2L L20 230 Loo O'Ring, Main Shaft...eeeeecensasses 1 -
25 420 24T 225 BOACEr, DOFNOREY. covwven on i o4 di 0.2
26 420 236 952 Sprocket, 15T (Used With Chain 1 0.2
Siisrd U20 2ET 380V soves vn amian
L2o 236 951 Sprocket, 14T (Used With Chain Opt D.N.A.
Guard 420 297 331).veeincecennnnns
420 236 950 Sprocket, 13T (Used With Chain Opt D.N.A.
Guard 420 297 330).ceeecccecranens
27 420 2hs 320 Washer, Main Shaft Locking........ il 0.2
28 420 242 600 Hex. Nut M16 X 1.5, Main Shaft.... ik =
29 L20 258 sko Pin, BHIEE Pork Guldecs.ssss o5 ialis 2 3.0
30 L2o 258 600 FoPk; BRITEINE U-5:65 55 5000w sie sunme 1 P
1 L20 258 590 Forks SHIThing: 2iii e e suomes vis seimie 1. 3.2
32 k2o 258 580 Fork; Shifting 1-3. cueeenvescs sn o 1. 3.2
33 420 427 070 Thrust Washer, Transmission Actua-— 1 =
e Vel = R S
3L Loo 239 6Lo Spring, Transmission Actuating 1 3.2
LEVET e snnraune e sesnes Sonsniss =
35 h2p 258 575 Lever, Transmission Actuating..... 1 3.2
36 L20 258 507 PEi)l BBE Y. civms i 66 daimeim ummmainse s )2 3.2
37 L2o 239 650 SOTANEy PAWL it ccan s smsem o siwmss o i 3.2
38 k20 2L5 330 SnapPrIing 10 X L.ee e ee swes s s s 1 -
39 L2o 241 805 Serew, Pawl Positionitig. . s e il P
4o L20 242 270 Hex. Nut M12 X 1, Pawl Positioning I -

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

EOCKI RS e v vowness dadsian s nams

SECTION 2 — PAGE T

CATALOG NO T35 D09 005 FEBRUARY 1975


















14

3.

CLUTCH-KICK START 1975
ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 125 175
1 Lh2o 227 600 Thrust Washer, Inner, Clutch Drum. i 1 -
2 k2o 232 700 Inner Race, Clutch DrumM......ece.- 1] 1 0.7
3 420 232 650 Needle Bearing, Clutch Drum....... 2 2 -
L 420 291 590 Drive Gear With Clutch Drum Ass'y 1. I 0.7
(Replace Only Drive Gear With
Clutch Drum Ass'y), See Also Sec-
taon. 1. Page: I3 WS I vess ennmaas s
5 h2p 227 590 Thrust Washer, Quter, Clutch Drum. 1 1 =
6 h20 259 570 Plate, Clutch, Inner Pressure..... il 1 0.7
7 L20 259 560 Plate, Clutch, Friction.....e.e... 5 5 0.7
8 h20 259 555 Plate, Clutch, Outer Pressure..... 6 6 G
10 L2o 259 s5kh2 Elatieh: B s sonimoomiam ks nssieenias s A il 0.7
11 bop 245 320 Wahser, Transmission Shaft Locking 1 il =
12 420 2Lh2 600 Hex. Nut M16 X 1.5 Transmission I 1 =
Bhaft. vess s SEEN CRSAE e es 3
13 L2o 239 625 Spring, Clutch (Change Springs 6 6 0.6
ONly SetwisSe)euiceecveesncaanesons
to 17 420 259 596 Plate, Clutch Srping Retaining, 1 1 0.6
TR S T . pamermis som vusisce w sximcsie
14 Loo 245 330 SHARPIAE MO B s cesmiin s o s ;2 1 =3
15 L20 259 590 Plate, Clutch Spring Retaining.... 1 1 0.6
16 L2o 932 990 2 L R 12 12 -
1T L2o 259 705 Hub, Clutch Spring Retaining...... 1 % 0.6
18 Loo 945 750 TockWasher 5 MMe.u.eseesnseennnnns 6 6 =
19 L2o 241 770 Screw, Hex. Head M5 X 25..cvenenn. 6 6 -
20 L20 234 907 Gear, Kick Start Idler, 31T:...... 3 i 0.6
21 L20 237 L20 Riok Bturt Shafleeseeus veveams i v i i 3.2
22 koo 245 350 Civelif, Kiek Start Bhafbiseevas ve 1 1 =
23 koo 228 195 Retaining Hub, Kick Start Spring.. 1 Il Lol
2L koo 239 381 Spring, Kick Start Return......... i 5] Y.
25 L2o gLk LE6 Thrust Washer. coeeeervreenenaansss 2 2 =
26 L20 945 660 Snapring, Kick Start Shaft....es .. ¥ 1 -
27 L20 239 610 Spring, Kick Start Ratchet Engage- 1 1 0.6
O s s imreasimm s vy v weay
28 L20 228 180 Ratchet Gear, Kick Start.......... 1 a1l 0.6
29 L2o 227 L8O Thrust Washer, Kick Gear.......o.. 1 1 =
30 L2o 234 916 Gear, Kick Start Drive, 34T....... 1 1 0.6
to 36 420 248 796 Lever Ass'y, Kick Start....... ceen I ;3 1
31 L2o 248 800 Hub, Kick Start..eeeeeereenrenanss g} 1 0.1
32 Lpo 2L8 791 Tever., Tiok: Bt oo ceowsisn s 1 1 0.1
33 L20 239 535 Spring, Kick Start Lever....eeu.-.. il 1 o
3k L2p 232 LkLo Ball T7/32", Kick Start Lever...... 1 1 -
35 Lh20 945 8Lo Snapring, Kick Start Lever........ 1 i —
36 420 260 210 Rubber Sleeve, Kick Start......... 1 1 0.1

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION 2 - PAGE 13

CATALOG NO T35 009 005 FEBRUARY 1975












L

3L

CLUTCH-KICK START 1975
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
ik L20 227 600 Thrust Washer, Inner, Clutch Drum. 1 -
2 L20 232 700 Inner Race, Clutch DruM........... 1 0T
3 L2o 232 650 Needle Bearing, Clutch Drum....... 2 -
i L20 291 597 Drive Gear With Clutch Drum Ass'y T 0T
(Replace Only Drive Gear With
Clutch Drum Ass'y., See Also Sec-
tion: 1 Page: O Now 18 iisaies i siinss
5 L20 227 590 Thrust Washer, Outer, Clutch Drum. 1, -
6 420 259 570 Plate, Clutch, Inner Pressure..... 1 Q.47
T L20 259 560 Plate, Clubel, Friobibiiees se e o 5 0.7
8 L2o 259 555 Plate, Clutch, Outer Pressure..... 6 5P
9 k2o 259 sh2 CLUEEh Hibeus vovasas s saveiies seeis 1 Qa7
10 420 24s 320 Washer, Transmission Shaft Locking 1 =
1 Leo 242 600 Hex. Nut M16 X 1.5, Transmission 1 -
BHOTHE 55 53000 e biesrmonse mesnm s amw e
1B L20 239 628 Spring, Cluteh (Change Springs On- 6 0.6
1y SetWiSe)iieeenennennsanaennenns
to 16 L20 259 596 Plate, Clutech Spring Retaining, 25 0.6
WHND ABE T iwen vvmisees v wn ek o e
13 L2o 245 330 SHEpRTHE 10T Leswwmn i swre oo s S 1 -
14 420 259 590 Plate, Clutch Spring Retaining.... 1 0.6
15 L20 932 990 Balll. 57 35M: cnen mmimsemimn an swmimmimes man 12 =
16 L20 259 705 Hub, Clutch Spring Retaining...... T 0.6
17 420 945 750 LOCKWashEr 5 Ml s e o duae ves i 6 -
18 Lh2o 241 TTO Screw, Hex. Head M5 X 25..cuearenn. 6 -
19 420 234 907 Gear, Kick Start Idler, 31T....... 1 0.6
20 k2o 237 L2o Kick Start Shaft (up to Engine i 3.2
Serial No. 72856).veeeeeeeccnncnns
N 420 237 L2s Kick Start Shaft (Engine Serial No A 3P
T285T7 ANd ADOVE)eeueeeevnonsonnaens
21 L2o 245 350 Citelip, Kitk Start Shaft cwsswes s 1 -
22 L2o 228 195 Retaining Hub, Kick Start Spring.. 1 147
23 L20o 239 381 Spring, Kick Start Return......... il i
24 420 9LL LE6 Thrust Washer.ives sasissis ss sansse 2 -
25 L20 945 660 Snapring, Kick Start Shaft........ 1 =
26 L20 239 610 Spring, Kick Start Ratchet Engage-
111 ) ity N Y O
27 L2o 228 180 Ratchet Gear, Kick Start.eeseeeces 1 0.6
28 420 227 L8O Thrust Washer, Kick Gear.......... 1 -
29 koo 234 916 Gear, Kick Start Drive, 34T ... ees il 0.6
30 420 9Lk L6 Shifh 02 Wees sosensn svnsoss s ivns AR -
L2o 9Lk L6s Sham Ol mmEn ss wesing S5 e ned < see AR =
L20 9Lk LE6 Thrust Washer, Kick Start......... 1 =
to 36 L20 248 796 Lever Ass'y, Kick Start.....eee... 1 o
31 L2o 248 800 Hub, Kick Start..ceececeesesanesss 1 5
32 L2o 248 791 DEVEr, KIGK BEaPEcawis oo avos s 1. 0.1

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION 2 - PAGE 17

CATALOG NO T35 009 005 FEBRUARY 1975
























o

MAGNETO GENERATOR 12V 55W 1975
ITEM NUMBER DESCRIPTION T'NT T'NT FRT
125 175
1 -2 k2o 291 k52 Magneto Generator ASS'Y....... — 1 1 -
LI- tO 15 " " "
1 L2o 291 462 Stator PLALE A8E T vone e e swese 1 W -
4 to 11 " . "
5 L2o 264 560 Stator Plate Alone (Trigger Plate) 1 3 0.9
2 L2p 291 Los BIHEE T s weos saeiams 6 Sbmmmnn mmme 3 1 0.7
3 420 260 433 Protection Hose LOO mm...ooeeeo... T 1 0.2
L 420 260 345 Cable GromMMET. coeeeoeeessaoncssess i 1 0.1
5 420 960 T91 PrOLECTION. Gl s seiismis §4 6% % il 0.2
S L20 864 011 Tab Receptacle Straight..c.ccesesas L L 0.1
T L20 865 L55 Cotitieetor HOUSINZ: weeen s sausiaa oo 1 1. 0.2
8 L2p 260 L62 Protection Hose 185 mm....veeeee.. 1 1 02
9 Loo 864 261 Tab Receptacle Flag...eeeeeennoans 2 2 @i
10 L2o 964 062 Contact Pifeeeeeresesonescreonnnss X e 0.2
11 Loo 264 LT0 Blentranie B s smmewn o s o $ gl 0.2
12 420 960 360 Protection (Cabee s wiwew e siesise o o 1 1 0.1
13 L20 265 TL45 Ignition Cable 440 mm...... SN RS 1 L 0.1
14 420 865 205 Spark Plug Protector...evseceoocsss 1 I 041
15 L2o 899 Tho Barlk PIog NBG. oo cs svsnins sosenas Optional D.N.
L20 899 750 Spark PlUg N5TG.eereeacecereranees 1 1 D.N.
L20 899 760 Spark Plug N59G.eeescenecoaansanns Optional D.N.A
16 L20 224 030 Holder:, Cablel caemms s swoi avnam svsass 1 1 0.1
d i L20 927 570 Washer 5.3 il e o slotiwmun s 2 2 =
18 L20 945 750 LOBKWABHEY 'S Hillsmiens o s siaiela vivile s 2 2 =
19 L20 840 510 Serew M5 X 16, Allen Headiveowen.. 2 2 —
20 L2o 264 517 Charging Coil With Wire With U 1 ] 0.8
Washers (See Wote)¥ .. ivinenennns
21 hoo 247 260 Distance Sleeve 10.5 MM.vevurenenos 2 2 0.3
22 420 264 505 Brake Light Coil With Wires....... 1 1 0.8
23 L20o 841 025 Cvlinder Serew MU X B8.. coveies ooy 2 2 =
2k 420 264 L95 Lighting Coil With Wires...ceicaes ) ) d 0.8
25 420 841 030 Cylinder Screw MU X 22..cencisives 2 2 =
26 L20 965 T0O Ring Tongue Terminal Mi........... 2 2 0.k
27 420 g9Ls5 758 Tockwasher 4 mm......... e —— 1. 1. -
28 L2o 91 271 Cylinder Screw M4 X 6.ceeeveccenss 1 gl =
29 420 264 530 W8 BRI EE  wimiw o it wosimmiin d asn s T i 0.4
30 L20 260 411 Splice Protection Hose 25 mm...... 7 T 0.4
*NOTE: Washer 4.3 (Install Between Arma-

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

ture Plate And Charging Coil When
Bosses on Stater Plate Are 10.5 mm
High. Not Needed When Bosses Are
Approx. 12 mm High).

SECTION 3 - PAGE 3

CATALOG NO 735 009 005 FEBRUARY 1975






MAGNETO GENERATOR 12V 55W L1975

ITEM PART DESCRIPTION sl g FRT
NO NUMBER 250
1 N k420 291 576 Magneto Generator AsSS'V..eeoeesoss i 1 -
3 to 15 " " "
1 420 291 L62 Stator PIALE AR o coneies oo 5o 1 =
h tO ll n " n
1 L20 264 560 Stator Plate Alone (Trigger Plate) % 0.9
3 N 420 291 565 Flywheel s ives s sotenen wn s memmn s % 0.7
U L2p 260 L33 Protection Hose 40O mM.e.e.oevevnnn.. 1 0.2
5 L2o 260 345 Cable COOTIIET o s seaas s i s s S ornl
6 420 960 791 Protection Cabies s esis e swives s i 0.2
T L20 864 011 Tab Receptacle Straight...seeese.. L 0.1
8 420 865 LS5 Connecto? HolUSING. «cvvss o snssmae = 1, 0.2
9 420 260 L62 Protection Hose 185 mM...cuveunnen- 1 0.2
10 L20 964 261 Tab Recpetacle Flag..eveeeeeaceans 2 Gl
11 L2o 964 062 Conbant PEl. wowewon meomeses e w6 a8 0.2
12 L20 264 470 Electronic BoOX....s e G S SR il 0.2
13 L20 960 360 PrEtErtion. BEes v e eviasn o5 sejvevi i gl
1L L20 265 T45 Tegnition Cable YD mme.veees soisns 1, Bl
15 420 865 205 Spark Plug Protector...ciccceaeass 1 0.1
16 L2o 899 TLo Spark Plug N2G..eveeeeeoovenassons Opt D.N.A.
L20 899 T50 Spark Plug NS5TGeeeeeceevesoaacanss L D.N.A.
L20 899 760 Speirk PLUg NS08 vewwnsn ¢aievai i Opt D.N.A
17 L20 224 030 HELaet.,, BaBIES . wememnts vk isind v 55 il o718
18 L2o 927 570 Vashel 8.8 Milllees swwwsvs vis doiien os o 2 =
19 420 9L4s 750 LooHWESHEr § Ml sevesssennsiases ae 2 -
20 L2o 84O 510 Screw M5 X 16, Allen Head....e.... 2 -
27, L2o 264 517 Charging Coil With Wire, With L 1 0.8
Washers (See Note)eereeewineeonnns
22 h20 247 260 Distance Sleeve 10.5 MMeuvrescnnse 1 0.3
23 L2o 264 505 Brake Light Coil With Wires....... 1 0.8
2k 420 8L1 o025 Cylinder Screw M4 X 28.....ccvennn 2 ~
25 Loo 264 495 Lighting Coil With WireS...ece..e. 1 0.8
26 420 8L1 030 Cylinder Screw MU X 20...ccuueennn 2 -~
27 L20 965 T00 Ring Tongue Terminal M4........... 25 0.4
28 h2o oLbs 758 Lockwasher L mme.soeeeeennnnnenens T -
29 L2o 9kl 271 Cylinder Screw M4 X 6..cvveinccinns 2 =
30 420 264 530 WanE: B BB ces v e i i 55 e 7 0.4
31 k2o 260 411 Protection Hose 25 MMevevewavenans T 0.4
*¥NOTE: Washer L.3 (Install Between Arma-—

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

ture Plate And Charging Coil When
Bosses on Starter Plate Are 10.5 mm
High. Not Needed When Bosses Are
Approx. 12 mm High).

SECTION 3 - PAGE 5
CATALOG NO T35 009 005 FEBRUARY 1975












WIRING SYSTEM (SPEEDO, IGNITION SWITCH) 1975

ITEM PART DESCRIPTION T'NT T'NT T'NT FRT
N0 NUMBER 125 175 250
1 N 730 001 003 Wiring Harness Assembly...eeeeee.. 31 il 1 0.6
2 410 906k 00 Fuse 1h AmpS...ecescasaneseones sans 1 i3 1 D.N.A.
3 N 738 035 ook FUSE HOTAEF, v sowemis cwieaes e sl 2 1 1 9yl
b 738 002 002 B e savmamies s saesmigs seiaan woem 1 il i 0.3
5 222 062 015 Screw, Hex. Head Cap M6 X 1.00 X 2 2 2 -
Henas phvniwish Eviehans i
6 228 561 015 Nut, Hex. Elastic Stop M6 X 1.00.. 2 2 2 ~
T 224k 061 120 Washer 6 X 12 X 1.5cueereecascnones 2 2 2 -
8 N 738 038 003 RO L e v emins oo woommm wi womanea ¥ 1 1 0.1
9 222 052 015 Screw Hex. Cap M5 X .80 X 20...... 2 2 2 =
10 399 9018 00 Washer T/32 % 1/2 X J060..ccuvsiivs T T T -
i | 228 551 015 Nut Hex. Elastic Stop M5 X .80.... 3 3 3 -
1p 738 003 000 Winkat Belay venns is soiis i samenas i 1 1 5P 3
13 222 551 615 Screw, Pan Head M5 X 0.80 X 16.... 2 i 1 -
14 748 013 000 RUDDEY BOX:veereevonsnrsnnnsansess e 1 1 0.1
15 738 019 002 Stop Light switch REaP ..« es os e ¥ 1 % 0.1
16 732 306 000 Spring (Stop Light Switch Rear)... 3. i  § O
s 748 021 o001 Priotestor Pad, Batberyovvess sesan ) 1 1 0.1
18 738 053 000 Battery Terminal Bolt And Nut..... i 1 i, 0.1
19 738 023 000 Battery (Yuasa 12N5-4B)........... AL 1 1 0.3
20 738 054 000 Battery TUDE. e ererervenceansaras 1 1 il 0.1
21 N T38 022 002 Tgnition, SWiteH..cves e sonseeesns 38 5 5 i 0.k
22 739 005 000 Speedometer w/o Wiring Harness.... 1 1 1 0:3
to 25 T30 003 000 Wiring Harness, Speedo.....cessens 1 1 1 0.3
2l T30 050 001 BIY 2.8 Wekleaoe vonswiny ouasieines 2 1 1 1 D.N.A.
25 T30 050 000 BB el WatBowen vsinevien o s5vemau o b i b D.N.A.
26 T48 01k o001 Speedo Rubber Mount Maleé.......... 2 1 5] ¢ M
27 748 01k 000 Speedo Rubber Mount Male.......... 1 3l 1 0.1
28 739 002 000 Speedometer MoUnt..ovevseennvoceas 1 1 i 0.2
29 7L8 015 000 Speedo Rubber Mount Female........ 2 2 2 0.1
30 22Lk 060 200 Washier 6 wii X 20 X Toweevi o saiiwis 3 3 3 -
31 228 561 015 Nut, Blastie Stop M6 X 1.00. voesui 2 2 2 -
32 Th2 001 002 Clip (Cluteh Cablel.. coveses ceavss 1 4 1 0.1
For Wire Sub-Ass'y No. 33-34-35 This is the Part
to Make the Wire's Sub-Ass'y.
33 Wire sub Ass'y (Horn) Component: Wire 409 6011 00
Longer 11,5"
Wire 409 6012 00 Longer 11.5"
Receptacle 730 201 000 Qty 3
Plastic Cover T30 451 000 Qty 3
Shur Plug 730 100 00 Qty 1
34 Wire Ass'y (Batt. Gr.) Component: Wire 409 6015 00
Longer 13.5"
Open Barrel L0O9 0018 00 Qty 2
35 Wire Ass'y (Headlamp) Component: Wire 409 6015 00
Longer 5"
Receptacle T30 200 000 @ty 2
Plastic Cover 730 450 000 Qty 2
CAN-AM, MOTORCYCLES SECTION 3 - PAGE 9

SPARE PARTS CATALOG CATALOG NO T35 009 005 FEBRUARY 1975






ELECTRICAL 1975
ITEM PART DESCRIPTION 'NT T'NT T'NT FRT
NO NUMBER 2 175 250
1 to 11 738 00T 001 Headl ey AEe T e s sew i v ves 1 il 1 D
2 738 011 001 Bim Beedl iy voisnin svnsias g iess 1 1 1 0,1
3 738 062 000 Rubber BumpeTr..esecevcccacescecess 2 2 2 (i |
i 738 010 001 Lens And Bulb Ass'y 12V, 25 X 25 1 1 1 0.1
1175 v -SSP RN
5 738 063 000 Retaining CliPeeeccecanceen - T 2 2 2 5%
6 732 308 000 Soring HesalaiD wewen sreeen s owes ik 1 b 0.1
T 738 012 000 Socket Haedlamp Bilb..cverevossans 1 dh 1 0.2
8 738 008 000 Housing Headlempewecvesmnsiis ss inse 1 i 1 0,2
9 748 011 000 O 1 R O L e 3 3 3 0.1
10 738 026 000 Bolt, Headlamp Ring...... WU 1 1 1 -
1 738 033 000 WasHER ., NFLOT. we cem e i smes webme i i 1 =
12 TL48 002 000 Rubiber THEREESE e wavien awewman iva i 2 2 2 0.2
13 Th2 ook 002 Headlamp Mount (For Serial No. = = 2 0.2
5861000001 to 586100220).cveneeass
N 742 OOL 003 Headlamp Mount.: suvanes vonesonss 5o 2 2 2 0.2
14 224 081 170 Washer 8 mm X 17 K Ziii iiinnon o oo 8 18 18 =
15 222 081 615 Screw M8 X 1.25 X 16cceencenenenss L i i -
16 738 030 o001 2B =Tk v o o 2 2 2 0.1
17 748 016 000 Washer RUDDETs ceveeeencenoasassesn 2 2 2 Gl
18 742 012 000 Nut, Side Reflector (For Serial = - 2 Bl
No. 5861000001 to 5861002200).....
N Th2 012 001 Nut, Side Reflector..eeeeeucsensns 2 2 2 0.1

19 to 25 738 005 000 Turn Signal Lemp Ass'y Front...... 2 2 2 0.2

20 to 25 738 006 001 Turn Signal Lamp Ass'y Rear....... 2 2 2 0.2
19 222 561 515 Serew Slotted Pan Head i L L —

ME T 1.00 B 18 cnwn sowmwns smseans o
20 738 06L 000 Serew,. Lens SIBHAL cu v wwwn v esries b b k4 -
21 738 015 000 Lene, SIERElcoviss i veveven SRR 2 2 2 Dl
22 738 028 000 Ring, Sealing Turn Signal......c.. 2 2 2 0.l
23 738 051 000 Bulb Turn Signal 23W #1073....c... 2 2 2 0.1
24 738 016 000 Housing, Turn Signal.....eeeeeee.. 2 2 2 0.2
25 228 080 015 Nut, Heg., Jafi M8 X 1.25..s vevaaens 0 10 10 =
26 7L8 o0L4 003 RABHEY: MO, vaeimios wemvaes seneramm 2 2 2 Bad
27 224 061 120 Washer Flat 6 mm X 12 X 1.5.cc00.s 1 1 1 -
28 222 082 515 Screw Hex. Head Cap M8 X 1.25 X 25 2 2 2 =
29 738 024 001 Holder, Tail Lamp Mount....cceee.. % 1 1 0.1
30 738 025 000 Tall Lepp Mommbezaesisssiasss sansse 1 % 1 0.2
31 748 020 000 Rubber Grommet...veeeeeeeesenesnssns 2 2 2 .3
32 N TL46 07T 006 Spacer, Tail Lamp (Not Used on Se- 2 2 2 0.3

rial No. 5861000001 to 5861002200)

33 to 41 738 013 000 PELY: Dol JES W oos o vevesss v sgs 1 1 1 Vi
34 739 014 000 Eeiig, Tail Tl veaiin sasssiaevios i 1 1 gl
35 738 029 000 Screw, Tail Lamp LenS...cceveveass 2 2 2 0.1
36 738 052 000 Bulb Tail Map 27 X 8W. #115T...... 1 1 1 0.1
ST 738 032 000 Socket, Taill LamlPeeeeeeeeseanannns- 7] 3 1 0.1
38 222 061 615 Screw Hex. Head Cap M6 X 1.00 X 16 3, % ;3 -

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION 3 - PAGE 11

CATALOG NO T35 009 005 FEBRUARY 1975






























CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

CARBURETOR 1975
ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 125 175
o L20 291 L447- Bing Double Float Carburetor il - -
SRR sanwiies s T £
L2o 291 Lu8 Bing Double Float Carburetor = 1 -
BTTINTIE o commosinmsin ol i i i
3 L2o 261 595 Carburetor Housing ASS'Y.veeeeee.s 1 1 0.5
L 420 963 090 Carburetor Praimer. . e o sios s & 1 1 0.5
5 L20 918 100 SHEIRE ., PrIMerc s ceiwovs s swsse s 1 1 0.5
6 L2o 245 24o SPLit Pin, PPrIMericceeiss sosens 1 1 0.5
7 k20 261 631 Carburetor Piston (#1 Chrome)..... 1 1 0.2
8 420 261 6L0 Jet Needle (1 Identifying Ring)... Optional -
L2o 261 641 Jet Needle (L4 Identifying Ring)... 1 1 0.2
9 420 261 650 Heedle (CIAP, se vwwmmnn campmes i W 12 1 -
10 420 227 630 WEEHET vieawims won srecsremion i S 1 T =
Q1) L20 239 700 Spring, Carburetor PistoN......... 1 1 0.2
12 k2o 261 670 Rubter Riflf. .. suonens asses SR e 1 il -
13 L20o 261 660 CoReE PIabes v svsnsnasiasisi s avis 1 ) 0.2
1L 420 241 430 Hex. Screw M5 X 12..... STid) e s aymce 2 2 =
15 L20 963 141 Tdler Jet 30ceeeeeescnscacsacesones Optidnal -
420 963 1h2 Tdler Jet U40.ivreeneieneennnnnnnnn < 1 8.5
L20 963 143 JELEr FE BB ww wsmensinim wviosie e Optional =
16 L2o 261 T00 PLORE NEBALE  cww anwsemueves o v 5 il Ty 0.5
16A 420 261 T10 01ip, Float Needleviveaassasones ss 1 3! 0.5
17 420 261 690 Diffuser (5 mm High/no Cutaway)... Optional -
Loo 261 692 Diffuser (6 mm High)(5 mm Cutaway) 1 1 0.5
18 L20 261 600 Needle Jet 2.T6ceeesccsrecnescnnas Optional -
420 261 605 Negdle Jok 2.T% cu snwwmis sewmnes i 5 il 0:5
420 261 608 Nesd1® JTef PoT0u co ovmanin v wnssy o Optional -
19 420 963 130 MERKIHE TUBE o vavws vove wes dese e e 1 i, 0.5
20 L2o 268 979 MEdH Je% 130unsuas poisins ch i Optional D.N.A
420 268 980 Madn T66 130 0rasnm it 650 el nemmmies Optional D.N.A
L2o 268 981 Main Jet 140.ceeeeecrcvernnnnnanns Optional D.N.A.
L2o 268 982 Main Jet 145..uiiieeenrvennencnnens Optional D.N.A.
L20 268 983 Madw: Jeb 150 emsemns scomsmwmm esmum s 5l -~ 0.5
L2o 268 984 JEin: Job L858 s cnis eovisnsi da sy - 1 ;5
L20 268 985 MEAH Teh LBl vuvwuen v venasine waiss Optional D.N.A
L2o 268 986 WERrE T8 B85 vonwpion o i eae sa o Optional D.N.A.
L20 268 987 WaiR. I8t 170: seuanin i Sniaios smmos Optional i 7 O 1
Loo 268 988 MATE: Tob 1T5: ih siestines aemme s s Optional D.N.A
L2o 268 989 Main Jet 180..ceveeencenanecnnanns Optional D.N.A
21 420 261 620 Sieve SleeVeivseecrseensssonnsanas il i 0.5
22 420 963 190 TELTEE. . e rocsmssiniins, iyt i R T TR i 1 05
23 L2o 929 700 Bl es wa wsoseies s G 5 Ve BOaE s 1 1 0.5
oL L20 830 T20 Gasket, Float Chamber....ceeeesees i ak 0.5
25 Lop 261 615 Float Chamber w/Choke Jet..eeues.- 1 1 L
26 L20 963 180 Epring Clipsscinsnsssen S Ere Rt e 2 43 0.2
27 420 938 6Lo Spring, Adjustment SCTreW......... " ;8 1 -
28 420 963 160 Adjustment Berew. . ceeeeon vs sesan s 1 5 Ol

SECTION L - PAGE 3

CATALOG NO 735 009 005 FEBRUARY 1975






CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

CARBURETOR 1975
ITEM PART DESCRIPTION T'NT T'NT FRT
O NUMBER 125 175
29 420 930 565 Sealing Ring (For Execution With 1 ) i 0.1
Screwed in Nipple Only)...oeeeeee.s
30 L2o 241 9ko Nipple (For Screwed in Execution 1 il 0.1
el Vo siniies sinm mimsame i
31 420 939 880 Spring, Air Regulating Screw...... 1 1. 0.1
32 420 963 150 Hir Regulating SETeH.wves weswaes o 1 1 0.1
33 L20 256 034 Vent Line 280 mm (For Carburetor il il Ol
Vent Line Pitting Only )essseien s
34 420 230 430 Tl s e s salen S UNEE O S AR o 0| i} 0.1
35 Loo 261 685 Housing, Starting Piston.......... 3 2. 0.1
36 420 241 950 Countersunk Screw M4t X 12......... 2 2 -
37 420 241 955 Countersunk Screw M4 X 18......... T i -
38 420 268 8h2 Starting Piston w/Sleeve...ccsesas 1 1 Gl
39 420 661 050 Spring, 'Starting Pistohceeess svews il 1 -
Lo k20 661 070 FlE8UPre SCPEWeavsvs o vasswes sikems i i 0.1
L1 k20 gh2 s5k40 Hest. Witk WB X 0510 cas suvsinsaoien 2 2 -
42 Loo 241 Lho Adjustment Screw M6 X 0.75.ccvenns 2 2 -
43 420 260 370 RUbDEr Grommet...eeeeseeceseceasss 2 2 -
Lk 740 011 000 Choke Rod...... e (oA R A A Y I 3 B 1
L5 TL0o 012 000 CEVOIE BT oomaomimine. spimmwmsse o s Sealintes Garv 1 1 0.1
L6 732 Lol ook OYRIAE. = s i e e e R R il T -
LT 740 014 000 TEREION Pl vieves iy sieeedeiees il 1 -
L8 740 015 000 CROKS KO wsvman aalimnes oe i@ i o s il 1 0.1
e} TLO 002 OOk Hose Clamp (AIr BOX)eoveesosaosass Al 1 -
50 T4LO 003 000 Carburetor BoOT...ceovoes. S 4, 1 -
51 Lo8 8019 00 Hose Clamp (Carburetor).-...cece-.. 1 1 -
NOTE: Items 38, 39, Lo, 41, L2, 43, Are

Supplied on Spare Part Carburetor
No. 420 291 LLT And 420 291 448
And Can be Used With a Cable And
Handlebar Choke Lever

T4l 008 000: Choke Cable

T37 012 000: Choke Lever

SECTION 4 - PAGE 5
CATALOG NO 735 009 005 FEBRUARY 1975






CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

CARBURETOR 1975
ITEM PART DESCRIPTION T'NT FRT
Jife) NUMBER 250
1 N 420 291 ukg Bing Double Float Carburetor i -
o 0 O R )
3 L20 261 595 Carburetor Housing Ass'¥..cececcons ik iz
L 420 963 090 Corburetor Pramer.. v iesss o cas e i 0.5
5 L20 938 100 Spring, Primer........ SRR e ST 1 0.5
6 L2o 245 240 Split Piny Primer: csisssses sesmms - 0.5
7 L2o 261 631 Carburetor Piston (#1 Chrome)..... 1 2
8 L2o 261 640 Jet Needle (1 Identifying Ring)... Opt -
Loo 261 6Ll Jet Needle (L4 Identifying Ring)... 1 0.2
9 k2o 261 650 Needle (QlTB. sa swrvammn svmimiien e isias . -
10 L2o 227 635 Plastic Spring CuDess vovevas oo soei ol -
TE L2o 239 T00 Spring, Carburetor Piston......... g 0.2
12 L20 261 670 BUbber RINEi s catimensmmnsssn e woms i -
13 L2o 261 660 COVEr Platl..eeeeeeeneeaneoneannens 1 0.2
1k L2o 241 430 Hex. Screw M5 X 12.cuieeuieencencens 2 -
15 420 963 141 TAVEE T Blhw we wnswman sae owas seps Opt -
L20 963 1k2 TANEE Tet HOs vo v muwas sovaeis Savs 1 0.5
16 L2o 261 700 Flcat Neeldleg: oo vinweing vosie sl s se 1 0.5
164 k420 261 T10 Q1ip, Float Needle..ssssonsios s o 1 e
17 Lh2o 261 690 Diffuser (5 mm High/no Cutaway)... Opt -
L2o 261 692 Diffuser (6 mm High)(5 mm Cutaway) 1 0.5
18 L2o 261 600 Needle Jet 2.76ceevenceccacsancsas Opt -
L20 261 605 Needls Jet 2.7 wi owsnin suviass o 1 0.5
L2o 261 608 Needle Jeb 2.T0. v connves sasases se Opt -
19 k2o 963 130 MIXIHE THOS v s ssvmnay ST 1 0.5
20 L2o 268 979 Medn et I30uwssen sonvvis iicsnes ua Opt D.N.A.
L2o 268 980 Main Jeb ] 35cvas i e seienenimeenan Opt: D.N.A.
L2o 268 981 Main Jet 1k40....... e eeeaeeeeaan. Opt D.N.A.
Loo 268 982 Main Jet 145...0000u... T Opt D.N.A.
420 268 983 Modt: F&t 150w ammmma SR R— n— i 0.5
L20 268 984 WMEH FE AL covwmvies siaevng dnesies Opt D.N.A.
420 268 985 Madtt Jeb 60 veseuss sowevin osisnies Opt D.N.A.
L20o 268 986 Main Jeb 165, . eeeees insane $ i eme Opt D.N.A.
L2o 268 987 Main Jet 170ucteneneenececeoennnans Opt D.N.A.
L20 268 988 Main Jet 175..... IS B, Opt B.K.8
Loo 268 989 Nain: Jeb 1BD. vovmmen v semes ey Opt D:N.A.
21 420 261 620 S1EVE SlEEVE. cawe s ov saes s s SN 1 0.5
22 Lh20o 963 190 FAGEL S »eoiw comans eeminiies i ey el veves 1 0.5
23 L20 929 700 Pif wu wsuninren siiswses o Suiswes viies 1 0.5
2k L20 830 T20 Gasket, Float Chamber........eve.. 1 0.5
25 L2o 261 615 Float Chamber w/Choke Jet..eeesea. 1 045
26 420 963 180 SPring CliPeececeecseceraneonneenes 3 g2
27 420 938 6ko Spring, Idle Adj. SCreW........ . 3 -
28 L20 963 160 BAJUBLHENE SEPEN . vevan vvweses s e : 0.1
29 420 939 880 Spring, Air Regulating Screw...... 1 -
30 420 963 150 Alr Regulating SCreW.e..:ess.. e i 0l
31 k2o 230 430 BReket. . soienis savenss i innsias o 1 0.1

SECTION L4 - PAGE 7

CATALOG NO T35 009 005 FEBRUARY 1975
























TOOLS 1975
ITEM PART DESCRIPTION T'NT T'NT T'NT FRT
NO NUMBER 125 175 250
1 to 10 L20 277 780 Tonl Kit, GuhersSvevevis suvmmnes vens 1 il 1 <
1 L20 876 190 Togl Bam: <owes vi 55 ias8 fam nmme weme 1 1 1 %
2 L20 277 820 Combined WrenCh..veeeeseeeeeneeans 21 1 1 =
3 L20 276 065 Wrench Double Open 10/13 mM....... % 1 1 -
i L20 277 790 Wnrech U4, Int. HeX. SCreW...eees.s 1 1 1 -
5 L2o 876 360 Wrench 5, Int. Hex. ScreW........ ; 1 % 1 -
6 420 277 810 Wrench 6, Int. Hex. Screw........ 3 2k i 1 -
T Loo 277 830 Insert For Screwdriver.ceceessssss il 1 il -
8 Loo 277 8Lo Grip For Screwdriver...ccecssrasss 1 1 1 =
9 L20 876 220 Socket Wrench 11/13 MMeceecwaransan 1 1 1 -
B 10 h20 277 k10 Socket Wrench 17/2]1 MM vveeerenean 1 1 2L -
11 L20 277 850 0il Seal Insertion Jig (Kick Sta- 1 1 3 =
B B oo e e S s i ARV
19 L2g 277 860 0il Seal Insertion Jig (Crank- 1 1 = -
shaft Magneto 8ide And Cluteh
ST Jomans bateLen s s o SeTEs o
33 L2o 277 870 0il Seal Insertion Jig (Main Shaft 1 1 ) § =
Sprocket )i s nomn e nnnas s cnnnpes
1L hop 277 805 Puller Ass'y For Flywheel....... e 1 1 7 —
15 b20o 241 900 Pump Gear Wrench..... T — - 1 T 1 -
16 L2g 241 960 Locating Bolt For Crankshaft...... 1 1 il =
YT L2o 277 885 Eluteh Hub Locking Tool. sessssssies 1 i 1 =
18 L2o 84o 680 Cylinder Screw w/Int. Hex. M8 X L0 2 2 3. -
19 Loo 876 296 Puller Ass'y For Bearings on 1 1 1) —
CronBEolatt e scamrmmy o smmiepme somam
20 k20 977 L80 RING: For PUllBY vemes o sasesiss aises i 1 i =
21 L20 277 890 Ring Half For Puller, Bearing on 2 2 2 -
Crankshaft, Clutéh Sifecwviss s 2 2 2 -
N L20 276 020 Ring Half For Puller, Bearing = = 2 =
Crankshaft, Magneto Side...vevisan
22 748 033 000 Cam Adjuster Tool, S & W Shock 1 1 . =
B O B . maimimn womime e eia wmh T FER08
23 T4LT 020 000 Loctite 2Tl.ececvenn. e — - 6ece  bee  bee -
2l 747 018 000 Silicone Dielectric Grease Dow 20z 20z 2oz -
POPRIAE POl wn o emm s wumeey S
25 TLT 002 000 Silicone Seal Dow Corning Clear... 3oz 30z 3oz -
747 002 001 Silicone Seal Dow Corning Black... 3oz 30z 3oz -
26 413 Lo26 00 Paint Black..e.ss SRS T e s 160z 1l6oz 1l6oz -
S 748 019 000 NaDor Pl enin i5 e e we s s 1 1 1 =
28 N L20 276 190 Tool to Tnstall Plastic Ring For i3 1 1 -
Bearing in Crankcase, Clutch Side.
29 N 420 276 200 Tool to Install Plastic Ring For 1 1 = -

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

Bearing in Crankcase, Magneto Side

SECTION 5 — PAGE 3
CATALOG NO T35 009 005 FEBRUARY 1975


















FORK

1975

ITEM PART DESCRIPTION T'NT T'NT T'NT FRT
O NUMBER 125 175 250
1 Th2 020 001 Perk SYider Tefheves vu sonnnias ianms i 3 1 0.5
2 742 025 000 Bagh Bootivies o5 sames s smvman e 2 2 2 0.2
3 Th2 026 001 Lower Triple Clamp....ececeecsesos 1 1 1 0.7
L 224 762 100 LOCKWASHET BlM. s v eeueeeeonannensas 8 8 8 =
5 222 963 015 Serew Socket Head M6 X 1.00 X 30.. 8 8 8 =
6 T4Le 015 000 Forl. PRB . mewws v sasisiieh 53 2 2, 2 0.6
T T42 01T 000 Cep, Spring Retaining: s csesees ons Opt Opt Opt D.N.
Th2 017 001 Cap, Spring Retaining (Vented) 2 2 2 e
(Use With Spring Guide
# 742 ObL 000)eceeecceeenernnaanns
8 742 030 001 Top Triple TIeml. vo coss v SRR : ;5 ) 1 0.4
9 742 018 000 Handlebar Clamp Bottom......-.o.e. 2 2 2 0.1
10 Th2 019 000 Handlebar Clamp ToP..c:oes e fasee s 2 2 2 0.1
11 224 081 170 Washer S XA K Bevainsen smnese T, it | 11 -
12 228 581 015 Nut, Hex. Elastic Stop M8 X 1.25. l h i —
13 742 029 0Ol Cap Nub e voss P R 1 1 1 3.9
1L 224 782 120 Lockwasher 8 MMe.ueeueeenereannes . b Iy h -
15 222 983 025 Screw, Socket Head M8 X .25 X 30.. 2 2 o =
6 224 080 140 Washer Flat 8 mm X 1l X 1.5. ! 6 6 6 -
L7 222 087 525 Screw Hex. Head Cap M8 X 1. ?3 x 75 L 4 4 -
18 TL2 027 000 Kajuster Stem Nubeesess inisies e ms 1 1 i 0.5
19 TLh2 008 000 Steering Stem (1 Groove) (For Se- = = 1 0.7
rial No. 5861000001 to 5861002200)
Th2 008 o001 Steering Stem (2 Groove).e.e.e.e... 1 1 1 0.7
20 742 010 001 MAAN BBRL . o vmmn wis sieismases deiies i h L U 0.6
21 42 024 001 Pork Slider Bighta cevewws o s ura 1 1 1 0=5
22 Th2 001 001 Bable GUIAE Speedoi.viss covevas as i 1 1| 0.1
23 224 061 122 Washer Fiber Special....... e 2 2 ? =
oL 223 160 725 DEaiH - (ST ae 465 o 55 a8 slememrany 2 2 2 Bied.
25 228 081 025 Nut, Hex. Head Cap M8 X 1.25...... 2 2 2 -
26 T42 034 000 Front AXI1e..ueeseeseassans — 1 3 il Bl
iy 2oh 781 1kho Tockwasher B Milleeces o cueas e 3 . 2 2 2] =
28 222 982 515 Serew, Socket Head M8 X 1.25 X °5 2 2 2 -
29 222 085 525 Screw, Hex. Head Cap 2 o} o) =
ME R 185 K 55, conwian v0ia ek as aen
30 Th2 036 000 Washer, Speci@l.ciescesecerescenas . % 1 -
31 T42 035 000 Hut, Special.eceececsencennansonans 1 ¥ 1 -
32 222 081 615 Screw Hex. Cap M8 X 1.25 X 16..... 3 3 3 -
33 Th2 001 000 Cable Cuite, BYraKe...s e sessses s 1 P 1 0.1
3L Th2 028 000 CIrrllT, we smmmets samees seaeamy v . 1 1 0.1
35 732 Lol 003 ORI s o wwves v WREROER o8 S9% e 9 § 1 1 i =
36 Th2 okh 000 Guide, Spring Upper (Used With 2 ” 2 0.1
Vented Cap # Th2 017 001)eueeeoen.
37 742 009 000 Spring 18 Lbs (No Color Code)... Opt Opt Opt D.N.
T2 009 001 Spring 19 Lbs (Color Code: Red). Opt  Opt 2 0.1
T42 009 002 Spring 16 Lbs (Color Code: Yellow) 2 2 Opt 0.1

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTTON 6 - PAGE 3

CATALOG NO 735 009 005 FEBRUARY 1975















002200 L98S 03 LO000O L98S
‘ON V1435 404

000700 L98S ©1 LOD0OO L98S
"ON TVI43S HO4

00000 1985 01 100000 L98S
'ON 1v143S HO4




FRAME 1975
ITEM PART DESCRIPTION T'NT T'NT T'NT FRT
ifo) NUMBER 125 175 250
1 - 16 NT46 001 011 PREIE, »iwn scamsamen 55 swie e aaesEs i 1 i - 3.0
1 - 16 T46 001 OO0k T BRI o oo saen o @R S S S - - 1 30
2 Thli 011 000 Washer, Banjo (For Serial No. - - 2 -
5861000001 to 5861002200)...cseess
3 7Lk ook 000 0il Outlet, Banjo (For Serial No. - - g O,
5681000001 to 5861002200).cecass..
L 41k 1372 00 01l Line, 290 mm (12 1B8.)es amsaoses (25 ft. Roll) 0.1
5 4L 028 000 S Bt o RN A P —— 1 ; 1 0.1
6 L1k 1372 00 1l Lifie, 270 ' (11 38 ) sovews (25 ft. Roll) 0.1
T T4k 033 000 pEEREE, 05l BB avuss ov v ives e see 1; 1 1 =
8 7kl 032 000 AT Tonk Tam: zenescd v s s smnemsse il 1 il 0.1
9 TL6 015 000 Cover, Steering Con€...cecececeses 2 2 2 6.3
10 732 Lo1 000 0 5ime 1 1/2 X 1 3/h B 278, ce cmvivan 2 2 2 -
11 732 501 002 Shim .024" (For Serial Wo. - - 2 -
5861000001 to 5861002200)c.cvacnn-
12 732 901 000 THEHSE WASHEF cavewwn o veladuss wades h b i -
1.3 T32 701 000 ThPUEt Besring.cuceeea sossnis s s 2 2 2 -
1L 732 T02 000 Needle Bearing (For Serial No. - - 2 -
5861000001 to 5861002200).ccesssss
N 732 702 001 Neodle: BElramih, o s s waesmiss ws 2 2 2 -
15 T4E 010 200 Steering Cone - 2 Degree (For Se-
rial No. 5861000001 to 5861002200)
N Th6 010 201 Steering Cone — 2 Degre€....eseess 2 2 2 0.3
746 010 000 Steering Cone - 0 Degree (For Se- = = Opt  D.N.
rial No. 5861000001 to 5861002200)
N TLhé 010 001 Steering Cone - 0 Degrec..c.ce.eesas Opt Opt Opt D.N.A.
746 010 100 Steering Cone - 1 Degree (For Se- - - Opt D.N.A.
rial No. 5861000001 to 5861002200)
N 746 010 101 Steering Cone — 1 Degree....eeess. Opt Opt Opt D.N.A.
TL6 010 300 Steering Cone - 3 Degree (For Se- = = Opt D.N.A.
rial No. 5861000001 to 5861002200)
W 7L6 010 301 Steering Cone — 3 DEgre€.cacevens. Opt Opt Opt D.N.A.
16 TLE 052 000 Bheering BUDes sees semenes o paines s 2 2 2 0.5
LY T4L6 00T 000 Bumper, Steering Rubber..:...ses.. 2 2 2 Bl
18 228 581 015 Nut, Hex. Elastic Stop M8 X 1.25.. 12 12 12 -
19 22L 081 170 TioekWwasher” 8 Bl ciws s s s i Ta 12 12 -
20 222 084 515 Screw Hex. Head Cap M8 X 1.25 X 45 6 6 ) -
21 222 085 015 Screw Hex. Head Cap M8 X 1.25 X 50 2 2 2 -
22 734 006 001 Front Engine MoUDG....cceeceacosssa 2 2 2 0.1
23 N T34k 005 003 Front Engine Stufe . . e eeon seames T 1 1 8.
2 T45 006 000 ODEEEE Raluw sy smusemms suwsmisn us i 1 1 1 Bl
25 Tu46 006 001 SHEEEE TioHin oo s GaEmsivn ¥ W 7 1 1 0.1
26 N 734 oo4 oo01 Tonier ERipifte. BEUR. cuy wevvias we soise 1 il 1 0.1
27 TU6 012 000 Foootrest R.H. (For Serial No. = = 1 0:1
5861000001 to 5861002200) ... cessss
N T4t 012 001 Footrent Rals: someains 38 feied 46 e L ny 0.l
28 T46 024 001 Foot Peg R.H. (For Serial No. - % e
5861000001 to 5861002200).ceeecen.s

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

=

SECTION 6 - PAGE 9
CATALOG NO T35 009 005 FEBRUARY 1975



002200 1985 0} LO00OO L98S
‘ON 1vI43S HO4

00000 1985 ©1 L0000 L98S
'ON 1VIH3IS HO4

00000 L98S ©3 LO000O L98S
"ON V43S "HO4




FRAME

152

T'TEM PART NESCRIPTION T'NT T'NT T'NT FRT
NO NUMBER 125 175 250
28 N TL6 024 003 Toot Per Rilleweesenn. S — i 1 1 it el
29 N 732 310 000 Spring R.H. (Not Used On Serial 1 i I 01
No. 5861000001 to 5861002200).....
30 N b1k 04533 00 Clevis Pin (Not Used On Serial No. 2 2 2 =
5861000001 to 581002200} ..v0eean--
31 N 371 8002 00 Cotter Pin (Not Used on Serial No. 2 2 2 -
5861000001 to 5861002200)...cenn..
32 N Th6 07T 003 Spacer (Not Used On Serial No. 2 2 2 -
5861000001 to 5861002200)cc.esasan
33 222 084 015 Screw, llex. Head Cap - = 2 -
M8 ¥ 1.25 X 40 (For Serial No
5861000001 to 5861002200)cecccsss
34 TL6 025 001 Foot Peg L.H. (For Serial No. - - 1 B.3
5861000001 to 5861002200).+ecuuens
N T46 025 003 Foot PR L.Hisese csmeens owsis iee 1 1 1 Gal
35 76 011 000 Footrest L.H. (For Serial MNo. - = 1 0.1
5861000001 to 5861002200)...vsv...
N 746 011 001 Footrest Lilluuess ov vevisas isaeaa & il ) 1 0.1
36 N 732 310 001 Spring L.H. (Not Used On Serial 1 1 1 X
No. 5861000001 to 5861002200).....
37 7h6 035 001 Nut, Hex. M6 X 1.50.ceccevennoacn e 1 1 —
38 7he 034 001 Washer Flat 17 mm X 28 X 2..venn.. 2 2 2 -
39 N Tu46 002 001 St AP BOXE e e s s 1 il il 0.2
ity T4l 005 000 Bolt, Banjo 0il Outlet (For Serial -~ = 1 0.1
No. 5861000001 to 5861002200).....
L1 748 003 000 RABBRE PBE.w e v sioiin i ai 2058895 wame 2 2 2 D.N
N 748 003 001 Riibber Pafacasis 555 5 smmmmine sie s 2 2 2 D.N
4o 222 961 615 Screw, Socket Head Cap 2 2 2 =
MB X 1.00 X 15...--. O
L3 22l 761 110 LoCKWASHEr 6 MiMavevneeennnenns ad & 2 2 2] i
Ll T32 600 Q00 CIEIBNE . o wn wsiaiesioi v warsrsere i dagise S i 3 3 3 -
309 9016 00 Screw (For Serial No. 5 5861000001 o = 2 =
B SBETOREROE ) vayn i swaeh v biseie e
Ls b1k 1517 00 BT aesinias saveh 55 DRt ek namemms 1 1 1 -
L6 743 036 000 RUDDETr CUSHION. et evnverennsonnenns 2 2 - -
L7 748 006 000 CTOMMED & s v v eesvsenannssonannnssess = - 2 =
50 T4y 029 00k Tube (.37)eecrencnnaas R — 2 2 2 =
51 N 732 903 000 WEEIEEET - gy fasma Wiy S Gl S e 2 2 2 -

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION 6 - PAGE 11

CATALOG NO 735 009 005 FEBRUARY 1975












SWING ARM REAR SUSPENSION 1975

ITEM PART DESCRIPTION T'HD T'NT T'NT FRT
o) NUMBER 185 175 250
1 T46 00k 000 Bushing, Flanged......o-.. Ak L L L 0.k
746 00k 001 Bushing, Flanged......-... — Opt Opt Opt -
2 732 501 001 SHIW » 030 Thesns ox wosines s A AR AR AR -
T32 501 000 SHE DB TR s s ssee i i AR AR AR -
3 T46 003 001 Boshing, Swibg Atflcesess svesven o 2 2 2 0.7
L 228 561 015 Nut, Hex. Elastic Stop M6 X 1.00.. L L L -
5 224 061 120 Washer Flat 6 mm X 12 X 1.50...... 8 8 8 -
6 746 04O 000 Guard; Chaif. .. cees seneyes conesos 1 T 1 0.1
T 222 065 015 Screw, Hex. Head 2 2 2 -
M6 X 1.00 X 50..... R — N
10 222 084 015 Screw, Hex. Head Cap 2 2 1 =
ME X LB5 X Mawsns v s evinn sowas
222 085 515 Screw, Hex. Head Cap - - 1 -
M8 X 1.25 X 55 (For Serial No.
5861002200 to 58610044000 Exhaust
s e N R N
5.0 224 081 170 Washer Flat 8 mm X 17 X 2cveens - 6 6 6 -
12 228 581 015 Nut, Hex. Elastic Stop M8 X 1.25. L L i @
13 222 083 515 Screw, Hex. Head Cap 2 2 2 =
ME 6 .05 K 35 wsviiceiias savears o
1k Th2 005 000 Shock Absorber _ Girling (For Se- Opt Opt 2 0.1
rial NWo. 586100000 - 5861001L87T)
TL2 005 002 Shock Absorber — 5 & Weeueinennnann Opt Opt Opt D.N.A.
742 005 003 Shock Absorber (Not Used for Se- 2 2 2 i
rial No. 5861000001 - 5861001487)
N 742 005 o0k SHOCK AHEOPBET v ovss se v e wis 56353 3 2 2 Opt o
15 Th2 033 000 Collar Spring/Alloy - Glrllng (For Opt  Opt L Ol
Serial No. 5861000001 to
GBEIONIABT )i v cvmennie wmm i as ace me v
Th2 033 001 Collar Spring/Steel - Glrllng ..... Opt Opt Opt D.N.A.
Th2 033 002 Collar Spring - S & W (Not used L L L 0.1
for Serial No. 5861000001 -
5861001487)..... ek PR s
15 Th2 006 001 Spring, Shock Absorber 88 1bs Opt Opt Opt D.N.A.
Color code: Yellow/White/Yellow..
ThL2 006 003 Spring, Shock Absorber 55 lbs. No Opt Opt Opt D.N.A.
Color: OOdS . v s memem e sesesas s
TL2 006 00k Spring, Shock Abosrber 65 1bs 2 2 Opt 0.1
Coloy Codes N¥elloW.ocweawen svaiaiey o
Th2 006 005 Spring, Shock Absorber L45/70 1bs. Opt Opt Opt D.N.A.
Color Code: Yellow/Yellow...... e
TL2 006 006 Spring, Shock Absorber 60/90 lbs. Opt ©Opt Opt D.N.A.
T42 006 00T Spring, Shock Absorber 82 1bs Co- Opt Opt 2 Bl
lor code: White/White..veuewaconnes
T 222 061 615 Screw, Hex. Head Cap 1 1 1 -
ME T L00 B 16 owewsi vewimsi s wevas
CAN-AM, MOTORCYCLES SECTION 6 - PAGE 15

SPARE PARTS CATALOG CATALOG NO T35 009 005 FEBRUARY 1975



-ll
FOR SERIAL NO.
5861 000001 to 5861 002200

C S 9%.

U| r.rc




SWING ARM REAR SUSPENSION 1975
ITEM PART DESCRIPTION T'NT T'NT T'NT FRT
o) NNUMBER 189 175 25
18 222 06L 515 Screw, Hex. Head Cap 1. 1 1 =
M6 X 1.00 X 16 (Not Used On
5861000001 to 5861002200).v.eeeass
19 T4LE 096 000 Roller (Chain Guide) (Not Used On 1 4. % 0.1
Serial No. 5861000001 to
EOE) OHERON  wass siecsemmmat e EE Bl
20 N Tué 07T 002 Spacer (Chain Guide) (Not Used On 1 1 1 <
Serial No. 5861002200 to
SEELOUET00 ) sis 55 s eiimsin mmamams me re
21 W 7L6 095 000 Protector (Chain Guide) (Not Used 2 2 2 -
On Serial No. 5861000001 to
BRO 100200 Jucownn wn wsssnn daveses &
22 N TL6 038 001 Guide, Chain (For Serial No. = = al 0.1
: 5861000001 to 5861002200)-+ceenn.-
23 N The 038 002 Strut Inside (Chain Guide) (Not 2P 1 1 [
Used On Serial No. 5861000001 to
SBELODL200 Y o 0g e mime min sais winsin suiese s
24 W TLé 038 003 Strut Outside (Chain Guide) (Not 1 ik i 0.1
Used On Serial No. 5861000001 to
SORYODRREN) o wravsie o v vouss siyde iEa
25 732 301 000 Sprifvg, Side Standas v e iavan 1l Il i, 0.1
26 746 021 001 i Btan@ues suienas v fasive o bassi 1 i - 0.1
TLE 021 002 Side Stand.e.eeeeeccersenennoneens - - 1 a1
27 222 003 515 Screw, Hex. Head Cap 2k ik s =
MID X 1.50 B BScvmerss smeeuis demes
28 22h o001 210 Washer Falt 10 mm X 21 X 2.50..... il gl 1 =
29 228 501 015 Nut, Hex. Elastic Stop MI10 X 1.50. il 1 ! -
30 TL6 066 002 Swing Arm (For Serial No. - = 1 0.5
5861000001 o 5861002200)..ucveea..
N 746 066 003 SWVANE LT 065 55 e win seemimimm siee 1 P = 0.5
N TLé6 066 004 SUIME BPT . « v cmione sameisin o sre s s = - 1 0.5
31 T42 007 003 DEAMPELYS: B Woareawie wmiviesing s wsiesis iise 2 2 2 fiyl
32 748 033 000 Cam Adjuster Tool, S & W Shock Opt Opt Opt D.N.
33 Th2 043 000 Kameter BN cos v vvae s Saveess + il il 1 D.N.

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION 6 - PAGE 17
CATALOG WO 735 009 005 FEBRUARY 1975


















HANDLEBAR 1975
ITEM PART DESCRIPTION T'NT TYNT T'NT FRT
NO NUMBER 125 175 250
1 to 3 738 018 000 Throttle Ass'y (Use Throttle Cable 1 1 ok 63
THY. G0N OO s smmamans saviasa v
2 737 00k 000 Grip, Rubber THPOLEI&v: ssssvew seve 1 1 1 0.1
3 222 552 515 Screw, Slotted Pan Head i L L 0.1
MY X D80 B 29.u s isdon e ibmmn rmme
L to 11 737 002 000 Lever, Brake Assembly...eeeeveess. I 1- 1 0.1
5 T37 007 000 Lever Only Brak€...eevseoeeresesss i 1. 1 0.1
6 738 021 000 Switch, Light Front Brake......... gk 1. 1 043
1e 737 011 Q01 Screw, Clamp Brake and Clutch..... 1 i 1 0.1
8 737 010 000 Bolt, Pivot Clutch and Brake...... 1 1 il Qs
9 22L 061 120 Washer, Flat 6 mm X 12 X 1.5...4.. 1 1 £ -
10 228 561 015 llut, Hex. Elastic Stop M6 X 1.00.. 1 I i -
11 T4L1 005 000 Serew Cable Adjuster, Cluteh and 2 2 2 R |
iR 51 Sy SR S
T to 13 737 003 000 liever, CDlutol ASEEHDIV vwwms e imes 1 iE 1 Bl
i3 737 008 000 Tever OHlY BLIEEH o e o e i ¥, il Dl
14 748 001 000 L BRE B summes v ssamy o s i i L =
15 T37 006 002 Hardihar Chromed.owy o cemmnme s i 1 il 0.3
737 006 0Ok Handlebar Black, G.P. (V-Brace)... Opt Opt Opt D.N.A.
16 737 005 000 Grip; Bubber Tefbocs o reveses comas 2] 1 1 B2
737 005 001 Grip, Rubber Left (Magura)........ Opt Opt Opt D.N.A
1 738 017 000 SWEBEI ABE W vre v mmmmn on ek ass s il 1 1 0.3
18 T37 009 000 Mirror (Left And Right)...... St 1 1 1 0.1
19 T37 012 000 Lever, Choke or Compression (Used Opt Opt Opt D.N.A.
20 737 013 000 Cover, Lever MagurSvesieseassos o Opt Opt Opt D.N.A.
21 738 018 001 Throttle, Magura (Use Throttle Ca- Opt Opt Opt D.N.A.
ble # Thl 004 001).ienvnenvnronnn
10 737 002 Q02 Power Lever, Brake Ass'y Magura... Opt Opt Opt D.N.A.
22 to 25 o i
28 n "
23 T37 007 002 Power Lever Only, Brake Magura.. Opt Opt Cpt D.N.A.
2k 737 010 001 Bolt, Pivot Cluteh And Brake Magu-— Opt Opt Opt D.N.A.
P sn pedvde SSRGS S asiaE Ekiaisie
25 737 011 000 Screw, Clamp Brake And Clutch Ma- Opt Opt Opt D.N.A.
BIAIRE o AV e myerminin s summeabienn mi
10 737 003 002 Power Lever, Clutch Ass'y Magura.. Qpt Opt Opt D.N.A
2L to 27 " "
2 737 008 002 Power Lever Only, Clutch Magura... Opt Opt Opt D.N.A.
28 738 021 ool Switch, Light Front Brake Magura.. Opt Opt Opt D.N.A.

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION T - PAGE 3

CATALOG NO T35 009 005 FEBRUARY 1975






















































BODY PARTS 1975

ITEM PART DESCRIPTION T'NT T'NT T'NT FRT
NO NUMBER 125 175 250
1 744 002 000 Spacer, Front Fender.........e... L i i 0.1
2 T4L 026 002 Decal R.H. Front Fender.......... 1 1 1 3}
3 T4 025 001 Front Fender..uoeeeeeeeeeeeaennens 3 T 1 0.2
L 224 060 200 Washer, Flat 6 mm X 20 X 1k...... 10 10 10 -
5 222 063 515 Screw, Hex. Head Cap i i b -
ME E L.00 T 85 covaias s sevaiine sa
6 TUlk 026 003 Decal L.H. Front Fender.......... 1 1 il 0.1
T 740 006 003 Air Box (For Serial No. = = 1 0.5
5861000001 to 5861002200)........
N TLo 006 007 BAT BOK: se o ominie simm minain s m s we 1 1 1 0.5
8 Tkl 023 001 Side Panel L.H. (Without White I 3 - 0.1
PEBEY ) cms sarmnig i s fy Saaaie
T4l 023 002 Side Panel L.H. (Without White - = 1 0.1
I
9 T4l 053 000 Decal Side Panel White....evvss.. = = 2 0.1
T4 053 001 Decal Side Panel Whit€....veew.o.. 2 2 — @1
10 TL8 016 000 Rubber Washer..ueeeseronannennsen 2 e L —
11 223 861 615 Screw Mach. Slotted Head 2 2 L =
ME T N X A s o wsnsomei sn SRk
i T4k 018 005 Decal L.H. Rear Fenderv...eeceeen 1 Tk 0 (o)l
13 TLL 017 002 Rear Fender: cuviviva sn 55505 e 5o 5an 3 1 1 0.3
1L 222 061 615 Screw, Hex. Head Cap L L L -
M6 X 1.00 X 16.eeeernnenonnnncnns
15 222 062 515 Screw, Hex. Head Cap 2 2 2 -
ME & B0 B B wiin o wowsin ie e
16 228 561 015 Nut Hex. Elastic Stop M& X 1.00.. L i i =
1T TLL 027 000 Spacer, Rear Fender......ceeeess. 2 2 2 s
18 224 061 120 Washer, Flat 6 mm X 12 X 1.5..... 2 2 2 =
19 TLh 018 ook Decal R.H. Rear Fender....eeeee.. 1 1 1 479 )
20 222 081 615 Screw, Hex. Head Cap = = 2 -
MB X 1.2 X 16.x vosanes swmmsnon cos
2l 22h 081 170 Washer 8 it X IT X Bews svveves oo n L 6 =
22 224 781 1ko Logkuasher 8. vuvemniis dvsarees s s L L 2 =
23 Tk o1k 001 DEVER SEE vy ch e it BRI e 1 1 i 0.3
24 T4h 013 001 Seat ASSEmbly:.:eceseoeroiisss o 1 1 i} 0.1
25 Lik 1152 00 150 Bep B avnnes inien b memenas » 2 2 2 —
26 TLo 010 000 Retainer — Air Filter...eveeeea.. 1 1 1 0.3
27 732 302 000 Spring, Alr Filter...eeeeseeanass 3 3 3 -
28 N TLo 009 001 Flement Alr FIlter..:eees sosinass 3 1 1 & %
29 N TLO 008 000 Frane AT FITEEY i wawemies s i ans o T 1 1 0.1
30 T4k 048 001 Protector Foam (Air Box Top) (For - - I 0.2
Serial No. 5861000001 to
GRBLGEEEDN ) svnias to vnisinie rammn-e
31 N Tk 006 011 Label Identification (Side Panel) ~ - -
N TLhk 006 012 Label Identification (Side Panel) - 2 - -
N 7T4h 006 013 Label Identification (Side Panel) = = 2 =
32 TLO 020 000 PeiTorated THBO vas vu sessvos seiasa i 1 3, 0.1
CAN-AM, MOTORCYCLES SECTION 9 - PAGE 3

SPARE PARTS CATALOG CATALOG NO 735 009 005 FEBRUARY 1975


















FUEL TANK

1975

ITEM PART DESCRIPTION T'NT T'NT T'NT FRT
ifo] NUMBER 125 175 250
1 to 3 NTL4 019 008 Fuel Tank Silk Screened (Large).. 1 1 1 0.2
T4h 019 005 Fuel Tank Silk Screened (Large) - - 1 0.2
(For Serial No. 5861000001 to
SEOLEREPEEN ¢ suwwionn s an SoEEs
2 N 732 Lol 005 O'Ring (Parik Lableves svseann voeas 1 1 1 -
3 TLh 010 001 Piel Tank Capsvvaues 56iiaeee me wes 1 1 1 A
Y W 7Lk 006 008 Label - Model And Size (For Se- = 1 el
rial No. 5861000001 to
5861002200 ) e v e eseancencoasancanens
5 T4h 021 000 FUET Walies «umw s smom s sesm@us e ] 1 i QL
6 399 9061 00 Fiber Washer 9/32 X 1/2 X 1/16... 2 ) 2 -
T N 222 762 015 Screw Mach. Fill. Slot. 2 2 2 -
16 X 100 B 2055 50 5550 ems cmmsinimer o
303 9003 00 Screw 1/4" - 20 NC X 3/4 L.G. - - 2 -
(For Serial No. 5861000001 to
52T Na e ) O R
8 L1k 1372 00 Prel Line, 7% mim {3 4. Yowe covens ( 25 Ft. Roll ) (e,
9 408 8013 00 Hose: BABI. vovsewy ao rsvminsg ieli anie 7 1 1 =
10 L1k 1372 00 Fuel Line 180 mm (7 in.)ec.veen... ( 25 ft. Roll ) 0.1
11 T4l 028 000 PRItER, FReT suvesss oo i momam s 1 T 1 B33
12 387 0019 00 Nut 1/L" - 20 NC Elastic Stop - - 2 =
{For Serial No. 5861000001 to
SEE1L002BBLL) oo v wmmsmns oeaivivk e @
228 061 015 Tt M6 B LB covmans o5 ealetidie o 2 2 2] —
13 399 2015 00 Wastied FI8E s sn v imess aseany va 2 2 2 =
1k 748 o0oLk o001 Rubber Mount (For Serial No. < = 2 0.1
5861000001 to 5861002684)........
N 748 0oLk ook RUDDETr MOUNt 4 e v e v e e eeeenenannenns 2 2 2 0.1
15 570 1230 00 Rubber: SDaoeli . e —e wmewm s s sims 2 2 2 -

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION 9 - PAGE 9

CATALOG NO 735 009 005 FEBRUARY 1975


















BRAKE SYSTEM 1975
ITEM PART DESCRIPTION T'NT T'NT T'NT FRT
jife} NUMBER 125 175 250
1 746 039 002 Brake Pedalu.s cvuevaias selaeh : il 1 1 0.2
2 228 581 015 Nut, Hex. Elastic Stop M8 X 1. 25. 3 3 3 -
3 222 082 015 Screw Hex. Head Cap 2 2 2 -
ME X 1u85 X FD5c o soe mimmasies
L 746 018 001 Pivot Mount (For Serial No. - - 1 02
5861000001 to 5861002200).,.ccu---
N 746 018 002 Piet MO, aem e cesmsins de saives i} il 1 0.2
5 T43 029 002 Baekivig Plate, FRoft. cevee s wes . 1 i | I 0.3
6 222 063 515 Screw, Hex. Head Cap 2 2 2 =
M6 X 100 X 555565 5 viies v mmomme
T 22 061 120 Washer Flat 6 mm ¥ 12 ¥ 1.5...... L L Y —
8 T43 039 001 Brake Arm, Front..ceeeeeceoceonsns 1 1 1 Gl
9 228 561 015 Nut, Hex. Elastic Stop M6 X 1.00. 2 2 2 -
10 TL3 026 000 Washer, Brake Shoe Retaining..... 2 2 2 =
il 222 551 015 Screw, Slotted Pan Head 2 2 2 -
ME X D80 ¥ 106 covmnis ininies men
12 T43 032 000 Brake Shoo:cesis e somem e eonssns s L b L 0.2
13 732 303 001 Spring, Brake Shoe....... S & 4 4 L 0.2
1h TL3 033 000 GBI orommn somomtnn sis sommempe GamaRmms & 2 2 2 0.3
15 T43 030 002 Backing Plate Reax ....... P 1 1 1 0.3
16 732 106 000 FEIE B Ly wawsmby 5 wijien el sonmg & 2 2 2 0.2
17 732 304 001 Spring, Brake Arm Regr........... ik 1 1 0.2
18 T43 038 001 rake Arm, Rear..iisiveenmas venoss 1 1 5 0.2
19 TLE 032 000 Barrel, Rear Brake......ceeevee.- P 1 1 0.1
20 TL6 033 000 Adjuster Nut, Rear Brake......... I T il L
21 732 309 000 Sprime., Brake CablE. .. sewsmes e = 1 1 -
22 371 8007 00 COUEET PIl, e somesstmmss s wsvassin 1 1 il =
23 N 399 9068 00 Washer, Flat 8 mm X 1.25 X 25 1 1 it =
24 Th6 020 002 Rylon el c.veacyan e b e oo e il 1 1 -
25 TL6 089 000 Nyt NG warevn soissss o wosas &8 v 1 1 1 =
26 222 062 015 Screw (Stop Adjuster).......ee... 1 1 1 -
o7 228 061 015 Nut, Hex. M6 X 1.00..c0eeeecancens 1 1 1L -
28 N 228 501 015 Nut, Hex. Elastic Stop M10 X 1.5 1 1 I -
(ot Used On Serial No.
5861000001 to 5861002200)...... s
29 N Lo8 2001 00 Grease Fitting (Not Used On Se- 1 i J -
rial No. 5861000001 to
SREIE0PZN0 . soanian v1 s ehne semmmes
30 74T 020 000 DO Bl 50 fiarsn mmmmmmn wy NSRS AR AR AR -

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION 10 - PAGE 3
CATALOG NO 735 009 005 FEBRUARY 1975












FRONT WHEEL 1975
ITEM PART DESCRIPTION T'NT T'NT T'NT FRT
NO NUMBER 125 175 250
1to 9 T43 050 001 Front Wheel Ass'y (With Chrome ¥ 3 1 Dol A.
Steel RiINEZ).veerooncnsenennnconnns
1 T43 019 000 PRt UL wa sommais o swwismes e e : % 1 il 1.6
2 T43 025 000 SPECEr, BEEPIHE cavies oe sremun oy s s 1 1 i, 0.6
3 T32 705 000 Bearing # 6302 RBuvves covowie inis 2 2 2 0.6
i T43 027 o01 PlEhge. Spokesccsioies desssed io i 1 I 1 1.0
5 223 061 215 Screw, Flat Head (Small H4.) 5 5 5 -
ME X 1.00 X 12:cuuueeneeenenanaans
6 743 012 002 SPOKE RuHuevvrnorvnoneensanannsss 20 20 20 -
i T43 012 003 BPOKE LieHu vasvoe viosssssen wssesias i 20 20 20 -
8 T43 01k 000 i o1 L Lo Lo Lo =
9 TL3 015 000 Ram [(Chione SESel ) vovmvan vessniin i 1 1 1.6
10 TL3 015 002 Rim (Alloy High Profile)......... Opt Opt Opt D.N.A.
13 T43 015 003 Rim (Alloy Low Profile)....cec... Opt Opt Opt D.N.A.
12 TL8 029 000 Crommet, Spoke Flange............ 10 10 10 -
13 T43 009 001 Speedo Drive Flange...eseeoscos oo % i 1 o
1k 743 041 000 Specdo Drive Gegl.i.cscise s suvos 1 1! 1 -
1S 222 530 515 Screw, Pan Head M3 X 0.50 X 5.... 3 3 3 -
16 732 100 000 Seal Speedo Drive....eeeseseenn-- 1 1 1 =
37 T4L3 022 000 Bift LARGT s vie salionni saiisiiem smmmn 1 1, 1 0.3
18 743 010 000 Tube, Inner 300 X 2l........ - 1 A 1 0.3
19 T43 007 000 Tire Front, Trials Universal 1 I 1 0.3
BODEEL smoem v wa Seam i G e ¥
20 T43 007 001 Tire Front, Knobby Trelleborg Opt Opt Opt D.N.A.
SO0-2L -5kl (& Ply) oo oo canaiose s
T43 007 002 Tire Front, Knobby Yokohama Opt Opt Opt D.N.A.
300-21/Y-611 (4 Ply).eveeennnn..
TL3 00T oOL Tire Front, Knobby Trelleborg Opt Opt Opt D.N.A.
300-21 (2 Ply)eceeeeneeenrnneanns
TL3 007 005 Tire Front, Knobby Chen Shin Opt Opt Opt D.N.A.
A=Y T PIF bavsas s snevivars o s
N 743 007 006 Tire Front Knobby Cheng Shin Opt Opt Opt D.N.A
FEN-2L KL PEY ) duanians sineiss inaie
21 TL8 031 000 Bobber Pllts vsnnmas soies dimee ssins 1 1 1 -
22 TL3 052 002 Rim Lock #WML:iiueneoruennnnnnnns Opt Opt Opt D.N.A.
23 TLT 020 000 Loctite 27leiecnnceennnns i AR AR AR -

CAN-AM, MOTORCYCLES
SPARE PARTS CATALOG

SECTION 10 - PAGE 7

CATALOG NO 735 009 005 FEBRUARY 1975



SPOKES
R I M S Righi:' Side Inside , QDE
—

1
4J — 7197 mm Bid
'
V )V( U 23 L Right Side Outside 1000,
T fa 37

e I TV mm_.__._JB 5

—— = utte

LOW PROFILE HIGH PROEILE CHROME STEEL .‘-;"':7:\:3}\133/%?4
| | | P TN } TR Left Side 902
K s N L R )




REAR WHEEL 1975

ITEM PART DESCRIPTION T'NT T'NT T'NT FRT
NO NUMBER 125 1715 250
1 to7 T43 0ok9 001 Rear Wheel Ass'y (With Chrome 1 1 1 D.N.A.
e B )
1 743 0Lko 002 Fead ‘Hubisu o5 suieenes covss 35 E e 1 X 1 2.0
2 732 706 000 Bearing — 6303 RSivicenucrnnnnenn 0 2 2 0.6
3 743 025 001 Spacer, Bearing..c.eeeeeeeoennnns 3 1 % 0.6
L 7L43 012 005 Spoke R.H. Outside....veeenennnn - 10 10 10 -
T43 012 008 Spoke R.H. Qutside (Heavy Duty).. Opt Opt Opt D.N.A.
T43 012 006 SUEKE BuH. TASTEOLG o swmeman powan 10 10 10 -
TL3 012 009 Spoke R.H. Inside (Heavy Duty)... Opt Opt Opt D.N.A.
5 Th3 012 001 Spoke L.H. (For Serial No. = = 20 -

5861000001 to 5861002200 Inside
And Outside And 5861002201 to

5861004000 Outside Only).euee.en...
Th3 012 o007 Bpoke L.H. THSTAS.wew e cmwan e wes 10 10 10 -
6 T43 01k 000 HITHEE, cosmeen o6 svmtinnn Gaeeme s Lo Lo Lo J.N.A
i 743 016 000 Rim {Chrome Steel)..eveeevinsays s 1 1 Al 2.0
8 743 016 002 Rim (Alloy High Profile).....c... Opt Opt Opt D.N.A.
9 743 016 003 Rim (Alloy Low Profile)-...eeu.-- Opt Opt Opt D.N.A.
10 TL3 043 021 Sprocket 38T.. ..o eerernncnenenns Opt Opt Opt D.N.A.
743 0L3 020 Sprocket 40T....veviiencnrennnons Opt Opt Opt D.N.A.
743 043 010 SProcket LT, . uvieenrcenssesesnas 1 1 1 0.6
Th3 0b3 011 Sproakel LT oo wewovames damaii s Opt Opt Opt D.N.A.
TL3 0L3 012 EORSEREE T s e s aEie sHIVERRS § Opt Opt Opt D.N.A.
TL3 043 022 Sprotket WTT: s @ vaiaien iih saes o Opt Opt Opt D.N.A.
TL3 043 013 Sprocket UBT . cnce v se son simoimmmns Opt Opt Opt D.N.A.
T43 0k3 o1i SPTOCKEt 50T.evevevaveccanesaenss Opt Opt Opt D.N.A.
T43 043 015 SProcket 52T..ecceeeuseeanssnnsss Opt Opt Opt D.N.A.
T43 043 017 SHELERRE. SO csewins va sco s s Opt Opt Opt D.N.A.
T43 043 018 BREEEReE SOT. wevin o5 wanie s wilaees Opt Opt Opt D.N.A.
T43 043 019 Spvpnkel BOT. coview sn avvesise vensa Opt Opt Opt -
578 222 084 515 Serew, Hex. Head Cap 6 6 6 =
MB X .85 X USuiud s e mmmmm vn msims
12 224 081 170 Washer Flat 8 mm X 17 X 2..00venn
13 228 581 015 Nut, Hex. Elastic Stop M8 X 1.25. 6 6 6 -
1k T4L8 029 00O Grommet , Spoke Flange. sweeeessoas 10 10 10 -
U5 T32 102 000 Seal. 23 3 30 X Tewwses wewam s e i 1 -
16 743 037 000 CORBE o smmmn oo Sy e @ealie s oo il 1 1 0.6
17 743 021 000 R EEHaR s aam s saienes deveran s i 1 1 1 0.3
18 TL3 011 000 PG 53 55 55 GRS f s s i [l I 1 0.3
19 to 21 TL43 052 00k Rim LoCK AWM2. iccvvcveeenennnnnns 2 2 2 0.3
743 052 003 Rim Lock #WM3 (To be Used With Opt Opt Opt D.N.A.
Oversize Tires Or RimMS).e.ceeuveas
20 224 781 1kLo Lockwasher § M. vewas o6 sosmaee i I i 1 =
21 228 081 015 Mok Hek: M8 M 105 caven vonmsns an 1 i i =
22 743 006 000 Tire Rear, Trials Universal 1 1 T 0.3
BOO-NB5 65 55000 am mosnmimais sn wommmsnn son
23 T43 006 002 Tire Rear Knobby Yokohama Opt Opt Opt D.N.A.
WiG=18/7<612 (M4 PIylesws an wswanis
CAN-AM, MOTORCYCLES SECTION 10 - PAGE 9

SPARE PARTS CATALOG CATALOG NO 735 009 005 FEBRUARY 1975



SPOKES

Right Side Inside
S

=37
1

RIMS 1
— %197 mm
4J

Butted

100“[,§

T
| 17197 mm

v U 0\/.0 ZF L Fli};rt Side Qutside

W PROFILE HIGH PROFILE
- o ¢ ° Left Side

Butted

Bﬂﬂf

9 8




SPARE PARTS CATALOG

REAR WHEEL 1975
ITEM PART DESCRIPTION T'NT T'NT T'NT FRT
NO NUMBER 125 175 250
23 T43 006 001 Tire Rear Knobby Trelleborg Opt Opt Opt D.N.A.
Lpo=18 -5kl ( W BI¥) e sevewms o
743 006 OOk Tire Rear Knobby Trelleborg Opt Opt Opt D.N.A
UGO-18 (2 Plxles inivnsmen vommmons
T4L3 006 005 Tire Rear Knobby Chen Shin Opt Opt Opt D.N.A
UD0=18 (2 PLY) vwmin semm o s o
N 743 006 006 Tire Rear Knobby Cheng Shin Opt Opt Opt D.N.A
HoB<18 (2 PIF ) cvss oe soius S e
2L T4L3 00k 000 HEEE By vovises on 5955507 Samsine 1 1 1 Q.2
25 TL6 035 001 Nut Hex. MI16 X 1.50..ccecancranes 1 1 1 -
26 746 016 000 SPaeEr Balle vy sonmmen pmmwmns wwmie s ¥ 1 1 -
27 T43 0okT 000 Chain Reynolds 110054 (25 ft. Opt Opt Opt D.N.A
BOTT Yy wumninion wasemmins £ S s
T43 04T 001 Chain Dlamond A 250/1h8 (25 ft. Opt Opt Opt D.N.A.
1= o i 0 N s s O EleEReE e
T43 okT 002 Chain Shima ES-520 (25 ft Roll). - - - 0.3
28 T4L3 okl 000 Half Link For Reynolds Chain Opt Opt Opt D.N.A.
LN sa s simes wommmeie a Lmnmamns s
743 okl 001 Half Link For Diamond Chain Opt Opt Opt D.N.A
B BEDITUR, v wwassan wiewic w8
743 oLk 002 Half Link For Shima Chaln ES-520. 1 i 1 i
29 7Ls oLks5 000 Master Link For Reynolds Chain Opt Opt Opt D.N.A.
T4s 0ks5 001 Master Link For Diamond Chain Opt Opt Opt D.N.A.
A SOHIEE sonscna e vaian s s
Th5 obs 002 Master Link For Shima Chain 1 1 1 s
30 TL3 046 000 Link Kit For Reynolds Chain Opt Opt Opt D.N.A.
743 oké 001 Link Kit For Diamond Chain Opt Opt Opt D.N.A.
L. SPEIINB, o vesvsinn e s a5 S5IEH
743 0ok6 002 Link Kit For Shima Chain ES-520.. 1 i 1 0.1
31 746 017 000 EE GEEeE Bt vevcies o oa sk e 2 2 %] -
32 TL6 03k 001 Washer Flat 16 mm X 28 X 2....... 2 2 2 -
¥ Chain Lenght: 102 Rollers, All T'NT'T7S.
CAN-AM, MOTORCYCLES SECTION 10 - PAGE 11

CATALOG NO 735 009 005 FEBRUARY 1975












